ILLUSTRATED SPARE PARTS LIST
FOR
SUPER HIGH SPEED
CYLINDRICAL FRAME
TOP FEEDING OVERLOCK MACHINE

MODELS & DEVICES
AZF8403 AZF8400 AZF8420

= [QF — & — SE — BIL — TEASHZD —

O™ - ORIGINAL

EDITION No.4




CONTENTS H g

MISCELLANEQUS COVERS(L) = = = « = - - R HIA—BMR) - - - - 1
" " (2) ................ " (2) ...... 2

" " (3) ................ " (3) ...... 3
MISCELLANEOUS THREAD EYELETS « ¢ « « = v = v v o v o v s RERHE - - - - - st
MISCELLANEOUS CRANKSHAFT & BUSHINGS = + « « = « « « « + FHRU T ABE - - - 6
NEEDLE BAR DRIVING MACHANISM + = » « = = o v o o oo vt SheEmE - - - - - - - - - 6
KNIFE DRIVING MECHANISM « « « = = = = v v o v e oo v e AZHEE - - - - - - - 1
PRESSER FOOT MECHANISM « = + + = + « = + ¢ o o o v v o & FRTEE - -  - . 3
TOP FEED MECHANISM(L) « « = = = ¢ o o v v e v o e v e e N2-31 7 16 IR 9
/i " (2) ................. " (2) ...... 10

" " (3) + v e e e e e e e e e e " (3) v e 1t
UPPER LOOPER DRIVING MECHANISM « = + « =+ v v v v ve L —siEE . - - . . 12
LOWER LOOPER DRIVING MECHANISM = + = « = = = « « « o« Tl —s . - -0 .. 13
FEED DRIVING CONTROL MECHANISM « « + » « = =+ = v =+ - BT USREEE - - - - - - 14
FEED DRIVING MECHANISM « « = = + = = =« « s o o o o o RS . - - - - . e 15
LUBRICATING MECHANISM = = « « + « « + + + v s o v o o s BombsE . - - - - . o . 16
EXCLUSIVE PARTS for UPPER KNIFE(Angled Type), AZF8400 - 3 A X RUHMTEFIGRSE - - - 17
AZF8420-Y, X EXCLUSIVE PARTS » « « « = « « « o o v v o HTEFLEEBS - - - - 18
“K2" DEVICE = » = = = = o o = v o o s e e e a0 e e CKITEEE - - e e e e e e 19
YCYODEVICE » ¢ v v s e e e e e e e s R -~ 1 S TR 20
“SG” DEVICE =+ « = = « » s BB 5 Y AW HSn 8 COGTEER - - v - e e e 21
“CLY DEVICE(L) = = = v v e e e s e e e e C e CCLTEEB(L) e e e e e 99
17 " (2) ..................... 1" 1 (2) ....... 93
“TC/CH20" DEVICE(1) for AZF8400 - - - = - - - EE IRy “TC/CH20"EB() - - + » - 94
. u (2) e " NGO 95

" o (3) 7 IR B R " TN ¢) IR 26

" no (4) 3% % %8 3 damme s " O 97
EXTRA PARTS « » = = = = = s = s o o o o o v o 0 o u o BESEEBS . - v v - e - - -8
THREAD STAND & SUPPORTING BOARD - - - - - Ce e ATERUSTIR - - - 29
LIST of MAIN SPARE PARTS = « = =« = = o v v oo v e v FEMB)AL - 0o - 30
INDEX =+ = = = « « =« » « « = = « fe e e e e e e e IR 11

Illustration of this Parts Book is based on the Model AZF8403-03, 04, 05 with Flat
Knife.
A=Y 7w 2 XAIFE403-03, 04, 05(FARER LHERICLTA T A MEERL TRV ET,

=E= AE=— NS FHEXOEZAE L EI2BHLETEN,
Note %As for Vinyl Tube, your order must be accompanied with No. and length,

K A= Ty FERBENTWAI 7 —OTEIREXAEXEEEDLTHET,
#8ize of Collar listed on Parts List shows :
Inside diameter X(Qutside diameter XThickness,






MISCELLANEQUS COVERS(1) 3= 1 1

Ref.
No.

S e 0o =1 O N W T3 B e

Parts
No
0620004
06020005
2100053
110016
2100054
2120501
120020
300011
2110037
2110035

2110002
2110004

110013
2110005
2110006
0020053
0020137

005075
2110016
2110301

110049
000779
2110010
003637
2110013
110005
2110011
2110012
160000
150003

2110014

110050
2111040
2111041
2111042
2111044

004358
2111043
2111045

001331

000444

Amt,

Description i £ Req.

0il Cape » » « + = + o+ o o o+ PO D 1
0i1 Cap Seal + « + « =« « v« - FANF Ly FODT - - -1
TUD c°ver ............ J::b)\‘— .......... 1
Screw(M4-0,7X15) = « « « « + « - ERT e v oo e 6
Top Cover Gasket - « - - - - B o0 DA L SV B I 1
Machine Frame = = = + « ¢ = « + - b P N T 1
SC!EW(M5—0,8X35) ........ _U:*s‘/" B |
Washer « « ¢« + « » o« « o o« & R 7 R 4
0il Reservoir Positioning Bar - - WMErEHERH - - - - - ey
0il Reservoir Gasket - « « » « «HZTHF v Fr o o v o0 v 1
011 Reservoir= « = « « « = « « « g, SO 1
Wind Guide Plate « « = - » « - CHEBRIE - - - s - 1
Screw(M4-0,7X8) « « « = « « o .I.t$‘/ ST & s | & mrpss oey ges semiEs 9
Rubber Cushion(Black-colored) - - BHiE=T A (RE) - - -+ + - -1
Rubber Cushion(Green-colored) « - BHIR=T A (REE) - » » -+ - - 1
Rubber Cushion(Black-colored) « - BHIEA L (BE) - -« - - - -1
Drain Hele Seal (Rubber) - - - - - AR A & &N IR 1
Drain Hole Screw(3/8-24X8) « - « HthkF RT « + « « + « + « » 1
0il Filter Screem=- » « = + = « - JFBEE -+ - o e e e e 1
Lower Knife Holder Bracket - - - FARRRMAE -+ » -« + -1
Screw(M4-0,7X10) + « » = « « - - JJ:*“/“ ....... e i
Positioning Pin- = + + « ¢« o+ « JTEL + « v o o v 0 v 9
Spring Latch = = = » « « = « « « N’:’ﬁﬁ# .......... 1
Screw(l/8-44X2.5) = « « + « - - ERT e o v v e e e o]
Cylinder Supplementary Cover - - ‘/)/yﬁﬁjjb/\—— coee e o]
Screw(M3.5-0.6X12) - - - « - « ._u:a;/ ........... 9
Cylinder Cover « = « » « « + =« « Y FH/A—- « -« o o 1
Cylinder Cover Hinge Pin + = + - B ¥« -+ - » I |
Screw(M3-0.5%X3) « « « » - | 3 A R N N 2
Screw(M3-0,5%6) - « « « - - - - j}:*“/“ ........... 1
Cylinder Cover Spring: » + « » - U &FH)—nx . - - . - 1
Screw(M3,5-0.6x4.5) - - « - « - IERT v o v v e e e 1
Supplementary Roller, C. Set - - #Bhiu—Z(GH) - - - - - - - 1
Roller Support - = « « = « = « -« o —FHEffHig- - - - - - 1
Roller Shaft(Long) =+ = « « = « -« ﬁﬂjjn—ﬁm(ﬁ} som o A 9
Supplementary Roller(Long) - « - FByo—F(H) - - - » + - - 9
Screw(9/64-40%5.6) = « - = « - - J}_—_,—IQ/ ........... 9
Roller Shaft(Short) » - » - « « - wPu—SE@iE - - - - - - 9
Supplementary Roller(Short) - - - #Byu—>0& - + - - - - - 2
Screw(9/64-40X3.8) + + « ¢+« bR e o0 0 o000 e 0 2

Washer = + ¢ = o « o « o o o o gm.yg/,‘r .......... 9






MISCELLANEQUS COVERS(2) Ji— 7 e
Ref, Parts Amt.
_No Na. Description i £ Reaq.
1 2120056 Side Cover =« « » = = « = ¢+ =« PUEH 28— - =« v e e 1
2 110013 Screw(MA=0,7X8) « = - - - - - - s we s g 8 ¢ v 1
3 2100044 Needle Bar Cover(left) - - « - - SHERH A— () -+ - - - - - 1
4 110054 Screw(M3-0.5X3.5) =« - + « + -« T T 4
5 2100048 Needle Bar Cover(Rear) - - - - - SR N— () - - - - - 1
6 .........................................
1 2100143 Needle Bar Oil Defender- « - « - S« - - - e e e e 1
8 110012 Screw(M4-0,7X5) « « = » =« - - ERT e oo 3
9 2100018 Needle Thread Cover Hinge - - + « #tHFHA—p P« -+ - - - 1
10 2100019 Needle Thread Cover Hinge Spring #Fpr"—b v ¥ig - -+ - ¢ 1
11 2100017 Needle Thread Cover - - - + = « I A 1
12 2100020 Needle Thread Cover Hinge Pin- - $tgb—r ¥y 1
13 003637 Screw(1/8-44X2.8) « « » « » - - o T 9
14 2100081 Safety Plate = « = « =« = = = = TeA =TT o o & 8 3 1
15 100001 Nit- & S M mms 5 § § &9 e T 9
16 390016 "ATE” Matk =~ woeowe s e 24 S AZFF= s w i g sw i 1
17 - 0020014 Front Cover Latch Spring + - « - HiXHAA—=F oF 5%+ - -1
18 2100022 Front Cover Hook Guide - - - - - il At~ IR
19 0024446 Front Cover Hook + « - - « = « - Ll CE S Patetr R SR 1
20 001330 Screw(9/64-40X3,8) « + -« - - - IERsim s o s v s oo il B 1
21 0024085 Front Cover Latch+ = « « « « - - B E D =T F o o o - 1
22 2110021 Front Cover Hinge Pin- - - - - - AEEEH A= I - - -]
23 2100024 Front Cover= = = = = « « = = « - ET1E o DA IR 1
24 0024095 Front Cover Hinge Spring -« - - -« Bif&F hN—br¥ix . - -1
25 2110023 Front Cover Hinge=« = - - - - - - MBS h A= o - 1
26 2110025 Chip Guide(Openable) =« « = - - - Y BEAE - - 1
21 110003 Screw(M3, 5-0.6X6) = « + + - - ERT e oo e 9
28 2110018 Side Cover(Lower) - =+ « » + = = - Pt Tt IR 1
29 110049 Screw(M4-0.TX10) » » « = = = < - ERY e 5
30 7 150001 Screw(Md-0,7X4) = « = -+« + - ERY e e e e e 9
31 2110019 Side Cover(Lower) Gasket B T A P DAL 1
3 2129420 Model Plate- « « » « = « « « = B - - ccc ottt 1
33 390070 Brand Name Plate(6lmm) (Green) - - $B4R (&) - - -« -« = -+ - 1
34 390068 Brand Name Plate(92mm) (Green) - - B4R GRE) - = -« - = =+ - - 1
3oy e Threading Chart(See the Table) - BV E(FHBHE) - - - - - 1
Parts No.
edrks (Threading Chart)
AZF8400 390553
AZF8403 "
AZF8420 190554
AZF8400/TC 390555
() ﬁﬁ#ﬁ%ﬂ&i@lﬁ@ﬁé@ﬁ (F =V, MHEEEIL) 2BHMbET IV,
Note : Order for Model Plate must be accmpanied by model designation(including

symbols of gauge and devices).






MISCELLANEOUS COVERS(3} /8= 3 3
Ref. Parts Amt,
_No Na Description i A Rea.
1 2100525 Connecting Link Cover(Front), C. Set#HEEH <— @D &) - - -1
2 2100039 Connecting Link Cover(Front) - «&b@HN—@D - -« - -« - 1
3 2100528 Needle Bar Oiling Felt(Front) - - #HEEZ =/ b (A1) - - « - - - 1
1 110601 Screw(M4-0,7x5,4) « « « « « « » 11 S I R 2
5 2110026 Ball Bearing Holder - « - + « - - 7Y e e 1
6 110013 Screw(M4=0.TX8) « « « = = o o cIERT o v e e e e 7
7 2110027 O-ring(P58) - « - - - e QUYT e ve oo e 1
8 0020218 Top Feed Shaft End Cap - « » - «- ERXVEE- - - - -+ -« - 1
9 2100318 Fan Cover s « + « = « = + « « + =« i AV 1
10 110012 Screw(M4-0.7X5) =« « = « = « « « JERT o o e e e e e 5
11 2110030 Pushbutton Pin =+ = « = « « « « « P aREE - e -]
12 2100043 Pushbutton Spring+ + + + « = - * Lo aR®RFNANF 1
13 0020479 Omring = » ¢ ¢ &+t s s e e s Gl ¢ g ot 5 | 1
14 000520 Washer = « « + « + « « o o 0 o TopSrd v voa v e e 1
15 0033024 Retaining Ring + = + « « + « - - 3 ) I A 1
16 2120141 Top Feed Dog Bar Oil Receiver, C. Set B3V EMZT, () - -1
17 2120053 Top Feed Dog Bar 0il Receiver - - LY E®ETr - - - - - - -1
18 2120138 0il Receiver Rubber(Large) TSI A(R) e e e 1
19 2120139 0il Receiver Rubber(Small) -« « - #BHITAL() - =+ - - - - 1
20 2120098 0il Receiver Fixing Plate- « - - @& #H - -+ - ¢+« « -1
21 2120062 Rear Cover Support - - - - « - «BHAA—HHHE- - - - - - - 1
22 110045 Screw(M4=0,7X12) + « « + '« « < . IERI o o 0 0 e IS |
23 2120509 Top Feed Dog Bar Rear Cover - + + EEVEEHA—- - - - - - 1
24 001123 Washer =+ = « = « « v ¢« v o o 0o e Dyird e v v 00 v 0 e 2
25 2120511 Fabric Guide Plate =+ = » + - + - HENE - - - - - c o1
26 001331 Screw(9/64-40%x3,8) » - « - . - clERT e e e e e e e e 2
27 2120510 Fabric Guide Plate Support CHHRNE - - e e e 1
28 110035 Screw(M4-0.7X10) = « « = « =+ - -« J1 o S LB |
29 2120049 Fabric Guide Plate Support Holder®fiZRHE - + + + = = = = « - 1
k1] 130008 Seal Plug« » + = « « « =~ » - coEERE . e e e e e 1
31 190015 Screw(M14=2%6) « « = « = + - « « Exy R |






MiSCELLANEQUS THREAD EYELETS

Ref,
No

—

€ w0 0o =) O N W GO 0D

Parts
No.
0024084
0024083
0024156
0020118
000178
0031111
000177
004265
000340
2100073

130010
0032952
1900186
0032962
0024157
2100063
110013
2100520
2100071
110029

2101140
001228
2100592
0032425
0090846
001095
2120529
110009
2120535
110035

2120533
000014
110002

0032684

2120530

2110131

2100586

2100524
110030

2100070

2100069
007619
0021124
2100922
310070
000240
110012
0022215

Description

Thread Tension Spring Cap- - -

Tension Spring Bushing - - - - -

Needle Thread Tension Spring -
Thread Tension Spring Retainer

¥ EBAE 4
Amt,
B Req

CHRRAFAF X A (L) - - -3

ARFF Y FEYIEA -« - -3

N R S A 1
RRWFAKEF XY S (F) - - -3

Felt + o = o « o ¢ o o o o o o W b L N N T 3
Tension Disc « » = = » = =« o o REFIM- - - - - e . 6
Felt = « « « =« « « « « & . - P N 3
Tension Post(Short) « « - - - « -« ARTFEE) - o - e . 1
Nut » = » + - I T T T T —}-} {-\ ........... 1
Tension Disc Eyelet for Needle Thread$t T ERE - - - - - 1
Screw(Md-0.7X8.3) « « « « « . . IR e o v v v o v e 1

Upper Looper Thread Tension Spring bA— YW1 x - - - -1

Tension Post - - -

KR - e e 9

Tension Disc Eyelet for Looper Threadb— BB EEHE - - -2
Lower Looper Thread Tension Spring FA—/ S 48HFSx% - - - -1

Thread Guide Plate + « - = - - - EY ot R 1
Screw(M4-0,7X8) + « « « « + « & IR e o o v v e e e e 0 )
Needle Thread Eyelet(Large) - ﬁf—ﬁﬁa(jc) ......... 1
Needle Bar Thread Retainer Bracket/NRFH - » -+ » =« + - 1
Screw(M3.5-0.6X6) - - « « + « RS v v v e e e e e 1
Needle Thread Pull-off - - - - - PBEY - - o oo 1
Screw(3/32-56%3,2) « » =« « « 155 3> ST 9
Thread Retainer Plate Suppert - - /NBFH#E- - - + - =+ - - - 1
Thread Retainer Plate- - - - - - INEFM - =+ v e e e s . 1
Thread Retainer Spring - - - - - AEFMAFR -+ o o o e e 1
Screw(1/8-44x8,5) + « « + - - . IR e o v v e v e 1
Looper Holder Covers « - - - - - VALY s Fa Gl R 1
Screw(M4-0, 7X8) = « - « -« « . JToy 3 )
Lower Looper Thread Eyelet CTFA—SHE e 1
Screw(M4-0,7X10) » » » « « = - - [T 3 9
Upper Looper Thread Eyelet (Right) EA— 3@ (H) - - - - - - i
Washer + » = = = « « « « - R 7 72 1
Screw(M3-0,5X5) = « « « « + . o L A 1

Looper Driving Shaft 0il Seal -

Looper Thread Eyelet - - + « - -
Looper Holder Cover Spacer Rubber) L — 38 HR—RALA—H - -]
Looper Holder Cover Felt - - - -

Felt Clamp - - - -
Screw(M3-0.5x2,6)

.......

.......

SP Unit, Complete Set - - - - - -

0il Container Support - - - « - -

Screw(9/64-40x6.3)
0il Container - - -
0il Container Plug
Felt « » o« « « « «

R

.......

D I S

0il Wick(Woolen Yarn) « + + » «

Screw(M4-0.7x5) -
Looper Thread Pipe

R F A= e s e ]

= RIE - - e e e e e s 1

N—rR_EghR_X—T b ph - o1

AC-Y N ;s PP P 1
IERD e v v o v 0 o |
SPREGH) -+~ » - - - 1
SPYVyBmME: «+« - - - 1
_u:*/ ----------- 2
SPHLZ « « o v o o v o 1
FEER . . o o e e e e e 1
SP7:»bo'»-..‘-1

B (EH) « v 0 v 0 e v e 1
lhﬁl(/ ..... s e e s e s 1
RERAT - e e e e 2






MISCELLANEOUS CRANKSHAFT & BUSHINGS W 5

Ref.

No

—_

(=R ¥=J= - RIS T )

Parts
Na
2110180
160007
2110181
160001
2110184
2110183
0093090
2120026
2120030
2100364

2110186
2120517
2110194

160000
2110188
2100111

110036
2110189
2110240
2120508

2100104
2100117
2120074
2120075
2120507
2120073
0093303
2120071
2120505
2120506

2110242
2110243
0032684
003636
000526
2100662
310009
310021
2100641
2110245

2110246
2100272
2110247
2110248
2110249
2110250
2110251
2100655
2100642

Amt,

Description & £ Req.
Pulley « = = = » = « « « = + « = L L S s R 1
Screw(MﬁAlxﬁ} ......... _u:;i{:‘/" ........... 4
0il Cooling Fan+ = « « = « + « - BHITFY o oo e e e e 1
Screw(M4-0,7X4) « « « + « « « R e o e e e 5
Corrugeted Washer- - - « - » - -« 8 AV R 9
Mechanical 0il Shield- - - - - HEIY - e e e e e e e 1
Crankshaft Ball Bearing(Right) « R—n~<F7 U ¥ () - - - -1
Top Feed Rocker Eccentric: - « « LR VAIEHFEY - - -« - 1
Top Feed Driving Connecting Rod Spacerkwy FAR—H%H - - -]
Qil Pump Driving Worm- - - - -« - L el N 1
Crankshaft Ball Bearing{(Center) - ®#— AT YL F () - - + -1
Crankshaft « » « « = =« ¢ o o VAN AL ol R 1
0il Pipe """"""?i?ﬁl%" ........ v
Screw(M3-0,5%x3) - - « « « « . .3 n*y ........... 5
Crankshaft Counterweight « « « « RFLRATZA R+« o« -]
Crankshaft Counterweight (Left) - RF Az A KR(E) - -+ -1
Screw(M3-0,5%8) « - - - « « - . IERSD e o o v e e e 4
Crankshaft Ball Bearing(Left) « « ®¥—A_FT V7 (E) - -+ -1
Crankshaft Bushing + - + « « « - PpFoira -« -« « - ]

Upper Knife Driving Shaft Bushing (Right) L A RE7 v = (F) 1

Upper Knife Driving Shaft Bushing(Left) E A REZ7 v 2 (&) - 1
Upper Knife Driving Shaft Qil Seal £ X A@F A1+ —n -+ -1
Top Feed Shaft Bushing(Right) - - LE V@I v a (F) - -+ 1
Top Feed Shaft Bushing(Left) - - L& VBT v o (E) - - - -1
Vertical Motion Shaft Bushing (Right) B3V ETF#s7 > /:L(?E') 1
Vertical Motion Shaft Bushing(Left) h3XV L T#Z7 v =2 (£) ¢ 1
0il Seal =« « « » « ¢« v o o 0 v AANT— e o e e e 1
Top Feed Rocker Shaft Bushing (Right) EXEVEI#EE@ T v 2 (FH) 1
Top Feed Rocker Shaft Bushing(Center) L3V Bif#h~7 v & = ()1
Top Feed Rocker Shaft Bushing(Left) b3% U BT~ v = () - 1

Needle Bar Driving Shaft Bushing(Right)##s7/787vya(h) « + « - 1

Needle Bar Driving Shaft Bushing(Left)##?7 7892 (k) - « « -1
Driving Shaft Qil Seal - - - - - AAN = o 0 0 e 2
Cap Screw(5/16-32x3 5) « « s - - BRU s m e e e e 1
Gasket =+ + « « « """/\J#‘-/"""""l
Needle Bar Bushmg(Upper) BT (k) e - 1
0il Wick = « * » « = « « « = « « e oo B8 B b e i omme 1
0il Wick(Laced Wire) =« - « - - - i O 1
Needle Bar Bushing(Lower) - BT (F)e o v v v s 1
Upper Looper Driving Shaft Bushmg(Front),l:fw—ﬁij’w;(ﬂ) o sox v ]
Upper Looper Driving Shaft Bushing(Rear) kw-—rlfvva(®) - - - -1
Driving Shaft 0il Seal + » « -+ = FANLY—I s o s e e 2
Lower Looper Driving Shaft Bushing(Front) TA~/W/via(H) - + - - 1
Lower Looper Driving Shaft Bushing(Rear) FA—rMJvva(f) - - - -1
Feed Bar Driving Shaft Bushing(Right)EV#7 v+ = (F) - - - 1

Feed Bar Driving Shaft Bushing(Left) XY F v o (&) + - 1
Control Lever Shaft Bushing - - - XRUFHHH L A—87Tvr=2 - - 1
Needle Bar & Needle Bar Bushing, C. Set $HE-#t87 v = ()1
Napdle: Bar: @ @ o w5 ls s 3 flal v o x4 o v g woww 1






NEEDOLE BAR DRIVING MACHANISM SRR

Ref.

Na

—

R e A

22
13
24
25-1
25-1
25-3
26

41
42
43
44
45
46

Parts
No
2110252
120001
2100144
160002
2101405
120006
2100137
160003
2120526
2110253

330006
2100136
300008
140003
2100138
2100176
310013
160016
2101407
110006

2100642
2129106
003637
2118010
2118011
2118013
005345
2110255
005043
2119200
004404

2110308
2110264
2110257

110013
2110258

310018
2110260
2110259
2110261

2110263
310019
000755
110022

2120532

0020472

Description = 4

Needle Bar Driving Connecting Rod#tiFwm v K« - « -+ - -
Screw(M4-0, 7X14) » » + « « « « « 155 25 A
Needle Bar Driving Connecting Rod Pingt#Es 77
Screw(M4-0,7x5) « « « » + « -« « RS - o v e e
Needle Bar Driving Lever - ChHES T yEAE - - -
Screw(MB-1X12) « « « ¢ = o v v J1ot: S
Collar(12x20X10mm) « + « « - - e B AN
Screw(M5-0.8X5) = =+« + + .. IERT = o v o e e e
Needle Bar Crank Arm, C. Set - -$#E7ZF 2 GH) - - -
Needle Bar Driving Shaft - - - - $tEs 77w - - -
Seal Pluge + = = » ¢ = + + o+« o = S
Needle Bar Crank Arm -« -+ - « - - GBI T T - -
Washer = « = =« « + « ¢ <« - - oy iide v oo s e
Screw(ME-1X18) + + « = « = « + + IR« o oo e
Needle Bar Connecting Link - - -$HEUYZ - - - - -
Needle Bar Connecting Link Pin -#HEUZEL - - - -
01 Wick « = = = * + » « « « « « W e e e
Screw(M4-0.7x4,5) = = = + « « =« HERS v
Needle Bar Connecting Bracket - - $tiEfE% - - - - - - -
Sc[ew(Mg_ 5-0.6X10) « « + + -« - _U:_*:/‘ ........
Needle Bar =« = « « « = « = « « « F - S
Needle Clamp « « = + = = « = « | R
Needle(System:DCx1) « « - « - - T
Screw(l/8-44X2.5) =« « + « « + - IERT e v o o v v
Stitch Plate([]S) ........ ﬁ{-;ﬂi‘ .........

" (04) « = = = =« o« g v e Gen s e @ %W

" (05) « o « o o 0 o s I T T T SR
Screw(11/64-40%x8.3) - « + - - - R - o v e
Stitch Plate Support - « = « - SHEEAE - - - - - -
Screw(11/64-40%10) « « « + + « - B T I
Needle Guard(Front) » = - « = - - SrEA(ED - - - - - -
Screw(3/32-56X5,1) « « « « » « -+ IERT < v 0 o v oo
Stitch Plate Positioner- - - « - SHRArER AR - - - -
HR Unit, Complete Set- - + - - - HREEGE) - + - -+ -
HRCup » ¢ = + = = » = « + + « = HR B o« & 5w s
Screw(M4-0.7X8) =« = =+« = - IERD o v o v e e
HR Cup Lid = « « = « = = - = « HRHE v FZE - « - » »
Oil Wick & ¢ w @ @55 35 ¥ 54 WA o v e e e e
0il Tube(l5mm) - - = « « « « « -« %ﬁ;m/\,{j’(}ﬁm) R
0il Tube Adapter = = « = « « « =« BHmALTT TS
0il Tube(80mm) - + » « » « » + + Wit 7 (60mm) - - -
0il Wick(Woolen Yarn) - - - - - - HE(ER) - - -
HR Felt Holder + = + = « - = + « HRZ=A ¥ - - -
HR Felt s « « = ¢ « o o o o 0 o HRZxzA bk« =+« =
Pin e = = = = = = + « = s o + & & B e v v v e e e e
Screw(M3-0,5X10) « » « » + =« J1oE; 372N S
Lower Looper Thread Eyelet - « « Fo— 35HE - - - - -

0-ring(P6) « = + + + + = = - - QUWH « o o o v v






KNIFE DRIVING MECHANISM

Ref. Parts
No  _Ne
1 2110300
2 120001
3 2100173
4 160002
5 2100162
6 120006
i 2100161
3 160003
9 2120024
10 2100165
11 2100164
12 110035
13 0020496
14 110062
]_5 .........
16 2110302
17 004312
18 2110304
19 2110303
20 160001
21 2110305
22 340011
23 2110306
24 110003

AR IR 7
Amt,
Description B % Rea.
Upper Knife Driving Connecting RodEARB Y F » » + v v v - 1
Screw(Md=0, 7X14) « « « « « « =« I 3 R )
Driving Lever Pin- = » -+« + EARERRE - 0 s e 1
Screw(M4-0.7X5) « = = « « =« -+ hRT e e 1
Upper Knife Driving Lever - - ARG - e 1
Screw(MB-1x12) « = + - - - . LR e o v e et g o1
Cgl]ar{l(}xlgxgmm) ....... HF— e o e e e e 1
SCTEW(M5—0,8X5) ........ Jl-_*-‘/ ........... 9
Upper Knife Driving Shaft - - - « EARE « = -+ =+« - - 1
Upper Knife Holder Positioner+ + EARRAFE L+ + =+« » 1
Upper Knife Holder(Flat Type) - + L ARFAF (F) - - -+ - - 1
Serew(MA=0, TXI0) « « = o » v o c LRI+« = o 0 o o 0 v o 1
Upper Knife(Flat Type) « - - - - FARGEE) « - e e e e 1
Sc[ew(Ms_ 5-0_6)(8) ....... JJ:#”‘/" ........ . .1
Lower Knife Holder Spring Stop + FARNRZFS « + « + « « - 1
SC]‘BW(I/S-‘H.X?,Q) . a s B s .|.L‘.$f) ........ " .1
Lower Knife Holder Spring s + « » TAR IR« ¢ o v o 0 v et 1
Lower Knife Holder + + « + = = FTAREB » o 0o 1
Screw(M4-0, 7x 4) B o8 372 B TR 1
iwerKiite s e wwmys 5 5 3 R o - 1
Guide Pime » o » o » o =« + &« HAEEL r v v e o 1
Lower Knife Clamp-« - + = = = - - TAREZ « » + =« = o . 1
Screw(M3,.5-0.6X6) - - - - - TS 37 IR § ap e s aea 1






PRESSER FOOT MECHANISM IR 8

Ref. Parts Amt.
_No No Description & £ Req.
1 190003 Adjusting Screw(M10-0.75X30) - - FHEiRY + « + =« 0 v . 1
2 100007 Lock Nut =« = « « = ¢ « « o« o « o ‘7?'}"‘) '»‘ ........ 1
3 2100181 Presser Spring = + =+ ¢ o o . . TSR -« 0 0 0 e e e e 1
4 2100579 Presser Bag nam o o 2 & o BT - 0 e e e e 1
5 2100580 Presser Arm Positioning Guide PinfRxfagEl - - - - - - - 1
6 2120066 Presser Bar Guide Plate« - « - - FTHERNIER . - - - e v - 1
7 009779 Screw(M3-0.5X6) - - - - - - -+ T 25 R 1
8 180001 Screw(Md-0,7X4,58) - « « « - « - RE@r RIS v - -0 .- 1
9 2100184 Presser Arm Stop =« = + + + + +« ~HIPEA R w3 « = 0 o .. 1
10 110012 Screw(M4—-0,7X5) = « + « « « « 11 S A R ILN 1
11 2100187 Presser Foot Release Lever SpringPiE&F Nx - -+ - - - - - - 1
12 2120057 Presser Foot Release Lever - - - FEHF - -+« « o o v o o 1
13 170000 Screw(M4-0.7X13) - « + = « « + « o5 L2 1
14 2120058 Spacer Holding Spring Press Plate<XEx#I g « « » =+ + - 1
15 001230 Screw(3/32-56x3.8) « « + « - . . ERT oo oo oo 2
16 2100195 Presser Foot Lifter Lever Stop - =¥ L A—Z hyst. - ]
17 100001 Lock Nut = « ¢ = v e v e v e v =804 by 28 NIRRT 1
18 110010 Stop Screw(M4-0,7x16) - « - - APy 7R Y o 1
19 2100194 Lifter Lever Holder- - « « - - - WA AR E e - - -1
20 2110361 Presser Foot Lifter Lever Spring Mgy L t—R% - « « « « 1
21 2120111 Presser Foot Lifter Lever- - » - =X L -0 o v o v vt 1
22 000487 Corrugeted Washer - « = « - « -« CEFT o e e e e e ]
23 300005 Washer = = = » = ¢ = v v v v 7 e AN IR 1
24 120010 Screw(M6-1X10) » « « + + « « « IR - v o v v e e 1
25 2110362 Presser Foot Lifter Lever Link - ff=iB4¥ L "—Yv ¥ - - - -1
6 2120048 Intermediate Lever - - « - » « Bl A— - - - s e 1
27 005650 Screw(M5-0,8X14) » + = « « « « BRI e v e v e e e e e I
28 2100179 Intermediate Lever Spring+ + + « @L< —r3ix - - - -+ 1
29 110065 Stop Screw(M4-0.7X12) - « « - - ARy PHRD v o v 1
0 2120047 Collar(10X 19X Tmm) + = » « = « - N T 1
31 110036 Screw(M3-0.5X6.5) « » -« + - - (oMo s u v o o e 1
32 2120046 Presser Foot Shaft Bushing - - -#Hx#Ey7 v a -« « + « o - - 1
33 160007 Screw(MB=1X8) = = » « « v v vt BRI e v 00w e e 1
34 2120061 O-ring(P16) - = = = « « + « = & & QUUY e v v e s v u s 1
35 2120045 Top Feed Dog Lifting Lever- - - UZ hbLsS—" « v o v o o 1
36 120017 Screw(M5-0.8X15) » « « « « « « IERD e o v v e v e e 1
31 2120078 Collar(10X19X6mm) - + « « - + - FT— o e e 1
38 2120042 Presser Arm, Complete Set - - - - o) - - - - - - - - - 1
39 2120044 Presser Arm Hinge- - - « « - « b« « « ¢« o o 1
40 2120043 Presserctmes = ¢ @ s sia o HIBg- - - c e e . - 1

% Ref. No. 41 to 58 =---- See the following page,






PRESSER FOOT MECHANISM

Ref. Parts

_No_ No

41 2110359
42 160001
43 2120089
44 0026051
45 0026432
46 004237
47 005044
48 0020271
49 004097
50-1 2127220
50-2 2127221
50-3 2127222
51 2127004
52 004351
53 2127001
54 003637
55-1 2127200
55-2 2127201
55-3 2127202
56 0026140
57 100020
58 2127005
% Ref. No,

1 to 40

IR 8

Amt,
Description o £ Rea.
Presser Arm Hinge Pin- » = » - - HIfEE P - s e e e s 1
SCI’SW(MQ“G_TXQ) ........ ﬂ:;‘r‘j‘/‘ ........... 1
Lifter Lever Shaft - - - « « « - W - 1
Presser Foot Lifter Spacer - « - #H=iFFA—H - - -« - - 1
Spacer Holding Spring- - « + + - e - YA SUEE 1
Screw(gjgzvsﬁxl"]) ....... ﬂ:;i{f/“ ........... 3
Screw(1/8-44X2.4) =« « = « « + =« IERD e v s e e e e 9
Thread Chain Cutting Knife « - « F=A B F o0 v v v 1
Screw(3/32-56x4,2) « = + + « - - l}:;i(-‘/‘ ........... 1
Presser Foot, C, Set(03) - - Ho () - -oeom e 1
" ] (04) LT TR 1

n n (05) N s s e s e e e e e 1
Presser Foot Hinge - - - - - - - £ 1o S AR 1
Screw(9/64-40XT) « « = = v o v ¢ IERT o v e e e e e 1
Presser Foot Spring- - -« + - - - e R 1
Screw(1/8-44X2.5) = = « = « + IERD e v o e e e e 1
Presser Foot(Lower) (03) - « « « - L (F) e+ v v vm e . 1
" n” wq) - - - « - O S TP I 1

V] ” (GS) ..... B s s s osw e e e e w 1
Presser Foot Hinge Pin - - + - - Ei RV 1
Lock Nut + = = = + = + « s = = = ﬂaja-j-.yl\ ........ 1
Presser Foot Chain Shield: « - - ZR{FT - « « + = v v - - 1

----- See the preceding page.






TOP FEED MECHANISM(1)

Ref.
No

1

Parts
No
2120027
120001
2120028
330009
160007
2120029
120006
0032646
009604
2120031

000750
330008
2120002
2120003
120013
2120004
2120005
2120082
160001
2120007

0026081
0026413
0026099
2120083
0033024
2120006

120011
2120008
0033104

005550

2120504
2120502
310046

L 10
Description £ A
Top Feed Driving Connecting Rod - EXEVuay ..o,
Screw(M4-0.7x14) + - « « « . .. 1o 3 2 S
Connecting Rod Pin - « - - . . . FREUoy Py ...
Seal Plug+ « « « « « « o . . .. 7 o R R R S .
Screw(M6-1x6) - - « - . . . .. IEFxFT o 0. R
Top Feed Shaft Lever - - - . . . LRV - - - . ..
Screw(ME-1x12) - « - -« . . .. 120 3.0
Collar(12x20x8mm) - - - - . . . HF— v oL
Screw(11/64-40X5.5) = « « « v L gbxp . oL L,
Top Feed Shaft - - « - . . . .. FEYE . - ..
Seal Plugs + » « = = = « v o . . BEME e e e e
Seal Pluge = « + = v s ¢« v o .. FER v ¢ onm e s
Top Feed Rocker, Complete Set s bEUBEGE) - - - . -
Top Feed Rocker- « - . . - ERUBE. - - - . ...
Screw(ME-1x15) « - « « « . . .. RS o v 0oL,
Top Feed Regulating Slider - - CRGAHE - e .
Slider Pin Adjusting Lever, C. Set27z{ﬁfﬁﬁﬁv;\——(§ﬁ)
Top Feed Regulating Slider Pin CRATAHEEY e e e .
Screw(Md-0.7x4) - « -« « . . .. ERD e o v v v e
Top Feed Shaft Lever Link- - - - LREVEBY L2 - - . .
Link Pin « « « « « v « o« . .. Uy ZES% v v v v v
Spacer L z,{_-ﬂ— ........
Top Feed Gulde Block ------ LY E“fﬁ%"ﬁl """
SPACET = * * = o » o 4 o w .. B
Retaining Ring « « - « « . . . - N /y .....
Slider Pin Adjusting Lever - - AT A FRAFLA— . ..
Serew(M6-1x18) - « - « - . . .. {5 S5 A
Top Feed Rocker Shaft Lever - _};ﬁ)ﬁﬂ&m}ﬁ. o e
Collar(10X18X9%mm) + « « - + . A
Screw(11/64-40%13.5) - -« - + . . _Ij;JF,/ £ gs g v wan e e

Slider Pin Adjusting Lever Shaft AT A THEIL SA—th - - -
Top Feed Rocker Shaft- - - « . . EEY Aty - - . . .
0i1 Wick + « v v o « » o o . I

-]

. .

—_ e —



10




TOP FEED MECHANISM(Z)

Ref,
No

Parts
No

0093323
0033104
005550
2120020
2120021
120013
004106
000533
0026075
2120022
0026081
003637
2120023
2120503
310047
0023234
2120131
21200138
310069
000755
310068
0024302
2120067
110002
2120130
2120093
140006
100001
2120095
2120112
310054

2120017

2120132
110050
2120014
2120572
310046
0026418
2120015
2120570
2120136
2120571
110012
2120039
160001
2120040
110004
001107
2129011
2120037
2120033
000449
004272

LEUBE®D 10

Amt,

Description = % Req,
Collar(10X18X9mm) = « = = = » - BT — e v e e e e 1
Co]lar(loxlgxgmm) ....... HTFm o v e e e e e 1
Screw(11/64-40%13,5) « = « - - - ERD - e & w5 90
Vertical Motion Adjusting Lever, C. SetL%ULTiﬁvﬂH(ﬁ) |
Vertical Motion Adjusting Lever - ERY ETHMLA—- - - -1
Screw(Mﬁ—lx‘lﬁ) ......... Ji-.a::/ ........... 9
Screw(9/64-40X6,5) «+ « + - + ¢ UEFRT e o 0 e 0 000 e 1
Washer ------------- !7‘\/-‘/.:( ........ . W 1
Adjusting Lever Pin- « « - - - - LTHEESHL A - - - 1
Vertical Motion Lever Link - » - EFL A=Y o« o« o . ‘1
Vertical Motion Lever Pin- « » + ETFLAA—EY o+ o v v 0 v ]
Screw(1/8-44x2.5) =« « « « + « . J_]:*‘j ........... 5
Vertical Motion Lever - - - - - - J:_;é)_l;‘F{//\— ------ 1
Top Feed Vertical Motion Shaft - 36V T - e e e}
01 Wick « ¢ o orn o v o v oe v oo AR 9
Positioning Pin+ « » « « « - « . [IBHAEY « « « v v v o e 1
Top Feed Dog Bar, C. Set(2) - - - EXVEH@EE2) - - -+ + -« !
Vertical Motion Link « - « - - - LEXEVEFYUYZ - o o 0. 1
0il Wick « = « + = + « + « o « & W s ¢ emmmes 308 3 1
Pin« « - - - G e e e e e e CHERIEAY - v e e e e e ]
Oil Wick: « o wen o v o & iw e R 1
0il Wick Staye « = = « « « « » « o2 TP 1
0il Wick Holder - + + » -~ « « « « MWAEHT .« o v v e 0 e 1
Screw(M3-0,5%5) - » « = « « « . ERY + o o s e e e 1
Top Feed Dog Bar, C. Set{(l)- - «- ExVEHEEL) - - » - - - 21
Top Feed Dog Bar Guide Lever - - L&V HY A Fhg- - - - + - 1
Screw(M4-0.7X10) + « « « = = + IERD e v e v e e e e e 1
Nut = = = = » + = = ¢ s & o & « el A S R T R 1
Top Feed Dog Bar Guide Pin « « «+ EXUEBEHF AKX+ - ¢ « ]
Top Feed Dog Bar Guide - - - - - ERUVEBHT AR o 1
Oil ¥ick ssmu s 26 s m s R e 1
Press Bar Receiver + + « « « « « NEF;F -« « = v o . e al
Shield Support - « « « ~ + « s —HFER—F - 1
Screw(M3.5-0.6X4.5) + « « « « « ERT « v s v e e e e e 9
Top Feed Dog Bar - - = » = - - - EEUE - e 1
Top Feed Dog Bar Shield- « - + - EEYVBY—A e o o oo 9
0il Wick =+ » « + « « « » SR e e e e e wia % 5
Top Feed Dog Bar Cnnnectlng P1n - EEUBEY e e 1
Top Feed Rocker Link - - - - - - LEUEBYIYZ - . . 1

Top Feed Dog Bar Cover(Front), C. Set kU HHA— (BN () - 1
Top Feed Dog Bar Cover(Front) « - ERUBHA—(@D - « - - -+ 1
Top Feed Dog Bar Cover Rubber - - EEVRBHA—TA -+ + - -1

Screw(M4-0, TX5) « + « « + « « & JERD s ¢ = sa s v ws ow s 1
Top Feed Dog Bar Support (Right) - J:%J BEYHE—FCE) - -1
Screw(M4-0,7X4) « - « « « « . . Ji:3 ~/ & 8w @ e e o oA W 1
Top Feed Dog Bar Support(Left) - ERUEHFHR—bB(E) - - - -1
Screw(Mg_ 5-0_6)(8) ....... Jj:_*y ..... e e e e e 9
Knock Pin» » + » « « & & & & o & 12 ‘791:‘“./ ......... 1
Top Feed Dog + « + + + « v « « _t%y ........... 1
Top Feed Dog Press Bar - - - - - ERYEHE. - - - - - 1
Top Feed Dog Press Spring+ + + « LRRUH K « - - « + -]
Eock Nut & ¢ % s n % & & &.9 % B ZF koo 1

Adjusting Screw(M10-0,675x44) - - ﬁﬁﬁ*? ---------- 1



11

% Ay
Cooo @#o@c




TOP FEED MECHANISM(3)

Ref.
Nll

Parts
Na
2120035
000665
110013
2120036
2120033
110009
2120034
000538
110035
190039

100029
000663
100001
005049
000554
0020350

- 0026434

0026427
0026430
0026428

0026438
003637
000396

0026429
004351
000280

2020048

0026431
110064

L UBEQ 11

Amt.

Description i £ Req.
Spring Hanger - = + = + « « &« « SRR oo e s ]
Washer = = += = = = = ¢ =+ « « « & lj\y{/..\, .......... 2
Screw(M4—U_?X8) -------- J.t.*?/“ ........... 2
Top Feed Differential Lever SpringZEEiL_A— 3% + « » « + 1
Top Feed Differential Lever- - - EXY EBHL A~ - - -+ . 1
Screw(M4-0,7X8) =« = « « « « « o5 720 3
Differential Feed Graduation - - EXXVERK -+ - -+« - - 1
Washer = = = « « « + -« R A R R A 2
Screw(M4-0.TX10) « - = « » + « - ERT e o v v v e e 9
Serew(M4-0, 7,M6-1%x19) - « « - - IERY v v v e e e e e e 1
Adjusting Nut « « « « « « « « CHEF v b e e e e e e o]
Washer « = = + = = « = « + « « V‘VV‘Y .......... 1
Lick Notp # ¢ @ ®momn 5 5 &8 59 T TF oo s oo oo 1
Screw(M5-0,8X8) « « « = o o - IERT e v o v e v e 1
Washer =« = = « « « *+ ¢« ¢« « « « & R 1
Differential Lever Stop- » - » - ZELAA—Khwys8. - -« - 1
Differential Lever Adjusting Box, C. SetZEEHL A —FHEHE ) 1
Differential Lever Adjusting Box ZEBhL —FEHE - - - - - » 1
Differential Lever Adjusting BlockZ®yL ~—ReE - - - - - 1
Differential Lever Adjusting ScrewzZE®EyL <—FHEY - - - -1
Collar(4.01X7.4X5.6mm) = = « «+ FF— = o + = ¢ ¢« o ¢ o 1
Screw(1/8-44x2.5) - - - - - - 2 A
Rubber Cushion = = = = = = « - - GpRe T gl e e e 1
Adjusting Screw Supporting Plate ARV X4~ - - + + + - 1
Screw(9/64—40X7) « « « « o o IERT v v e e e e e 9
Rubber Cushion + « = + « « « « = S;R— /ya/ ...... 9
Adjusting Knob Spring- - - LA var & SR
Adjusting Knob - - » « - -+ - - FEY I oo s e 1

Screw(M4-0,7%x8) =« « - + - + - - IERT e o o o e 9



12




UPPER LOOPER DRIVING MECHANISM

Ref,
Na

W 0O - O W GO BD

—

Parts
Na
2100215
120001
2100088
2120518
120013
2120518
2110580
300009
120008
2110402

2120590
2110422
2120527
130016
2120591
2120523
300008
140004
2100176
310048

160002
2110427
330011
2100892
310065
2119320
2119321
210009
000779
2120534
110009

LI — /N 12

Amt.

Description & 4 Req.
Looper Driving Lever Connectlng Rodb—sfm o Ko v v o 0 o i
Screw(M4-0,7x14) - - - - - swmlbgdis s v 5 smmma s e 4
Connecting Rod Swing-proof CHBLIEA - - e e e e e e 9
Upper Looper Driving Lever s E— R - e e e e 1
Screw(MB=1X15) « « « « « « « « . IR T O 3
Driving Shaft Thrust Ring- = + - RF AR YL Z -+ - o o o 1
Driving Shaft Thrust Plate - « - AFARFL—h + =+« . . 1
Spring Washer« « « « « « « + .« . b Sl B A R 1
SC]‘EW(M’l‘U,?XS) ........ .lt:f(‘:/ ........... 1
Looper Driving Shaft « « « « « -« oy TR, 1

Upper Looper Bar Crank Arm, C. Set kA — 325 7 (FA) - - - 1

Upper Looper Bar Guide Bushing - — A& - « « -« . 1
Upper Looper Bar Guide Cover S —REBHNZ - - - e 1
Screw(M2_5—0_45X6) ...... _Lt;izs‘/“ ........... 2
Upper Looper Bar Guide, C. Set + b— 3PN @A) - - - - - |
Upper Looper Bar Crank Arm SV Ly B 32/ AN 1
Washer + ¢« « ¢ « « ¢ o « &« « & T/ o o o v v v 0 0 0 1
Screw(M6-1x16) » « « « - . e - R 1
Upper Looper Bar Crank Arm P:n B 2 A AV IS |
Oil Wick =5 % & § & .8 8 5 o wmn m RS » 2 noom am dmvdes et w6 1
Screw(M4-0.7X8) =+ « « « « « « . fex s smmmmas ¥ ¥ s 1
Upper Looper Bar » + =« « « « « - Ve - S 1
Seal Plug- » + + = + « o = + =« - AR R R 1
Upper Looper Bar Guide - - - - - YAy -7 I 1
Oil Witk 5 5 § & & .8 & oo m o e GRS & o ove o o ezt e 2

Upper Looper(for Needle Size #7~10) b — 3 ($+BF47~10M) -1

" ( " #l11~14)  » (7 #11~14/8) - 1
Screw(1/8-44%3.2) » + « « « « HIERD « v o o o e e 1
Standard Pin + « « ¢ ¢ o 0o . B ok, | S S .1
Looper Thread Pull-off - - - - - No—s SRy« o .. . 1

Screw(M4-0,7x8) -« + « - « . . . TEEE S ar 2w smiimt o e w v w 1



13




LOWER LOOPER DRIVING MECHANISM B — 2/ \EiE

Ref.
No

—

S W 00— TN LN L3 B

Parts
Na
2100215
120001
2110191
2110460
120006
2101143
21002058
300009
120008
2110461

2110462
120011
2119324
110004
000687
2119201
009779
2120531
110009
2110463

13
Amt,
Description & 4 Req,

Looper Driving Lever Connecting Rod/b—rSpp oy v v« o = v 1
Serew(MA=0.7X14) - « « « « « « . IERD e o o v v e v e 4
Connecting Rod Swing-proof - « 3Rl UEA « « « ¢ o ¢« o o & 1
Lower Looper Driving Lever -« « - Fb— S8l - - - « = « - 1
Screw(M=1X12) « = « « « « « « . T N 1
Driving Shaft Thrust Ring-« - - - ZZARUF - - -« - - - 1
Driving Shaft Thrust Plate - - - RFARFL—h -« o+ « - 1
Spring Washer» » « + « « « . NS VAT 7R EIE SRR 1
Screw(Md-0,7X8) - - « » « - « . WEFED e s v s e s b 1
Looper Driving Shaft - - « « « . Jo— Rl - e e - - . -1
Lower Looper Holder Arm- - - - - TFo—rSE e o e e 1
Screw(MB-1X18) » = = « » « «+ « IERY e o v e e . .1
Lower Looper = « = = = « « « « . F—rte - e e e 1
Screw(M3.5-0,6x8) - - - « « « . b s ¢ v s mw a5 o 1
Ciide Pifis 88 @ 0.5 5 & » s B e v e e e e e e e e 9
Needle Guard(Rear) - + - - - - - G (H8) « + v o e e e e 1
Screw(M3-0.5X6) - - « -« « -« JIo%; 3 S 1
Upper Looper Thread Pull-off - « B — 38y - « « -« . 1
Screw(M4-0.7X8) - « « « + « « « B R L 1
Lower Looper Holder Arm, C, Set - FA— &) - -+ -« - - 1



14




FEED DRIVING CONTROL MECHANISM B3 1) SEES

Ref.
No.

LD 00 ) OF LN s GO ED

Parts
Na
2110519
110009
0020350
000669
110017
180001
100000
000561
000520
2110514

2110515
2100267

160001
2110524

120013
2110516

340012
2110517
2110523
2110525

2110526
2110500
2110505

120011
2110506
2110507

110002
2110509
2110510
2110508

2100249
300000
140001

2110504

2100244
140000

2110521

2110502

2110503

14

Amt,

Description i Req,
Differential Feed Graduation - - EUEEIL - « « « « - - « . 1
Screw(M4-0,7x8) - « « - « . .. EFS v wmws s 3 5 5 2w 3
Differential Lever Stop- - - - - EEBLA—A Ryt oL 9
Washer » « @ v o & « % @9 30 4 4 U‘yf/.\, .......... 9
Screw(M5-0.8x8) - « « . . . .. o0 < R L 9
Adjusting Screw(M6-1X11.5,M4, 5-0. 5 X ) F/HF « « - + « - - 1
Adjustlng Nof« « s s 3 3 aﬁgﬁ—r/ I 1
Conical Spring Washer» - - - « -« ARG S ¢ smn s 1
Washer = + « « v @« o 4 2 « & « U\/:‘/.? .......... i
Differential Lever(Left) - « - - EBILA—(F) - » « - . . . 1
Differential Lever Shaft - - - - EEILS—Hh - - - - . . . 1
Collar (10X 17X 8mm) + « « « « - . o B L S 1
Screw(M4~[}.7x4) ........ l}:*“/‘ ........... 6
Differential Lever(Right) - + « - BEBILS—(CE) - - - « « - . 1
Screw(MB-1X15) « « « « v v . . . ERT - o v v v oo 1
Collar(10X17x 14mm) =« - - - - - i e T T 1
Rol]_ Plﬂ ............ n—][/l:“:/ ......... 1
Differential Lever Spring- « « - EBEILN—SK - « « .« . . . 1
Slider Link- » » « -« « v v o . . ATAEN Sl v w5 80§ 3 i
Slider Link Pin« + « « - « « . ARZAF T2y o 1
Differential Lever(Right), C. Set3EBHL<— (&) (#&) - + - - - 1
Differential Rocker, Complete SetBf£URG(&E) - » - - - |
Differential Rocker» - « - - - . A UBE - - - - - o . 1
Screw(Mﬁ—lxlg) e s e e e e s -u:‘-‘l,(/ ........... 1
Differential Regulatmg Slider * RS A&« « « « v v o o .. 1
Differential Regulating Slider Cap:l:7/r£f§5 -------- 1
Screw(M3-0.5%5) « « « « . . .. G e s 5 3 2% 3 9
Feed Bar Driving Shaft - - - - . EUHE - e 1
Main Feed Bar Lever Pin- - + - - BEILAA—Fr - o
Main Feed Bar Connection - + - - BRIy Yy . ]
Connection Bushing - « + - « . . BREYVI 2T oo o]
Washer « + « ¢« & & v & v o« . . 17‘\/:‘/.\, .......... 2
Screw(MS ﬂ 5)(12) ........ _ﬂ-‘*f/‘ ........... 1
Differential Feed Bar Connectxon (05 I AR |
Connection Bushing « + + + « « “BEY YL I T m - « « -]
Screw(M5-0.5X15,5) - « « -« . . IERT o v v o |
Feed Bar, Complete Set - - - - - BV EGE) -« - - - . - 1
Differential Feed Bar- - « « « ~BEUB - « » « « o « o . . 1
Main Feed Bar- - « - - e e CEREUE S - e e e, 1



15




FEED DRIVING MECHANISM B

Ref. Parts
No_Na
1 2110566
2 160003
3 180003
4 2110572
5 2110587
6 2110563
7 180002
8 2110562
9 0063064
10 2110564
11 2114040
12 2110570
13 2110583
14 2110560
15 2110527
16 2110580
17 110041
18 2100288
19 160007
20 2110501
21 120013
22 0032646
23 009604
24 2110576
25 2110578
26 00264138
29 403637
28 2110577
29 2100298
30 160001
3 310029
32 2110579
33 2110575
34 2100283
35 2110561
36 130002
37 2110567
38 110035
39 2119000
40 110004

#% Ref, No. 41 to 50

15
Amt,
Description R Req,

Feed Dog Regulating Gear - - - - BRUGMSIEF - - - - - « « » 1
Screw(M5-0.8X5) » « « « + « . . e EEEEE T T 4
Screw(M5-0,8%8) - - - - - . . CIEFD e v e e e e e e e 1 -
Feed Dog Regulating Plate- - - - FXUFEH S L —h - » - - - - 1
Feed Dog Regulating Plate Spring 5 VAAER L —bhos3% - + « -1
Feed Dog Regulating Control EccentricE VREBi=xE&Y - - - 1
Screw(M2-0.5x4) - - -« - .. TEFRT s v 5 ¢ o wioe e 9
Feed Dog Driving Connecting Rod - EVmo K« - « -« o« o 1
Roller Bearing(Large) - - « - - = RAST Y () - o4
Feed Dog Eccentric - - « « « + - FEJxHFEr -« « - - el
Feed Dog Eccentric Pin - - « « - EUTERELEL o s 1
Eccentric Pin Holder - » « - -+ - EV xRS - -1
Retaining Ring « - » « - - e s RN YT e e 1
Feed Bar Block(Fromt) - - - - - - fﬁﬁj(ﬁﬁ) ---------- 1
Roller Bearing(Small) + « » « + - =— F}b/\j?_),/jf(d ) RIS
Feed Bar Block(Front) Lid- - - - SENGEDZE - - « - + - - + + 1
Screw(Md-0_7x8) - - - « « - « . TSRS 0 e o 0 e e e e e 9
Connecting Rod Pin - - - - - S VR DA I 1
Screw{M6-1XB) =+ « » « « « + « . R e oo o e e o 9
Feed Bar Driving Shaft Lever - - USRH- - - - - - - - - - 1
Screw(MB=1X15) « = + « v v ¢ v + bR« v o 0 v v 00w . 9
Collar(12x20X8mm) - = - « « - . - B R 1
Screw(11/64-40%5,5) - « « + - . e T L 9
Vertical Feeding Shaft Lever(Lower) U EFM#E(T) - - - - - 1
Vertical Feeding Lever link-: - - XY TRV Y2 « -+ - - - 1
Vertical Feeding Lever Link Pin- U EFRY 2y « - -]
Screw(l/8-44x2.5) - « « « « .« . i S A 4
Vertical Feeding Shaft Lever(Upper)2&V L THbRR (L) - + - « - 1
Feed Bar Guide Bushing - « - « «+ RUEBHASFF oz« « « 1
Screw(M4-0.7X4) « = « = « + ¢ ERY e 0 s 0 e 0000 1
0il Wick « = « « « » e e e IR s e e e e e e e e ]
Feed Bar Guide Eccentric: - - - BUEHF A FxxEy « + ¢ 1
Feed Bar Block(Rear) Shaft - - - BEJ(E)#h- - + - - - - -« - 1
Feed Bar Block(Rear) « - - « - - HEJ() » + ¢ o o 0 e e e 1
Feed Bar Block(Rear) Lid - - - - ABg()E- - - - - - - . & 1
Screw(M3-0.5X6) « « « « « - .« . B e p 1
Feed Bar Guide(Right) - + + « + - RUBHF S RE) + + - - - - 1
Screw(M4-0.7>10) - - - -« « - . . IEFRD e o v e e e 1
Main Feed Dog=- - « = « « « « + . BEY - - oo s 5]
Screw(M3.5-0,6x8) - - - - . TS 522 NP LT

----- See the following page.



15

2 ——




FEED DRIVING MECHAN|SM ) 15
Ref, Parts Amt,
_No Na Description el & Req.
11 2119003 Auxiliary Feed Dog - = - - « - - INEY ¢ 0 e e e e e e e e 1
42 110052 Screw(M2,5-0,45X7) = + « ¢ v ¢ « FRY o 0 0 v 000 1
43 2110569 Feed Bar Shield(Front) - - - - - RUEBY—LGED - - - -1
44 2110568 Feed Bar Shield Support- - - - -« FYEBY—LYFR—F - -« -]
45 170014 Screw(M4—0,7XT) = « « « « « « « I S A IR 2
46-1 2119001 Differential Feed Dog(03) « « - «HEY » « » + = =« ¢+« o 1
46-2 2119002 " " (04,05) = « s e e e e e e e 1
47 ———— Feed Bar Guide(Left) (See the Table) ‘U BH A F(E) (FEE2E) 1
48 2110586 Feed Bar Shield(Rear) - - - - - - HEVEHE—N(E) - - - 1
49 110070 Screw(M3-0.5%6.3) - « » « + « - ERY e e v e e e e 1
50 2100877 Link Pin(Lower) = = « « = = + « -« Y2 (F)r v« - - LS|
¥ Ref.No, 1 to 40 --++- See the preceding page.

Parts No, | SizeX | SizeY | 81262 s i

2110555 0.05 . 2

2110556 == 0.05 2 | ) T

2110557 0.1 . 2

2110558 s 0.1 2

2110559 = == 2

sle k2 kZs




16




LUBRICATING MECHANISM

Ref.
Na

—_

U 0O = O W e D OO

Parts
Na
2100365
2100363
160001
110016
000567
320000
2110639
0037669
0031831
2110638

320002
000566
2120540
2110632
000629
2100893
310064
310023
3100329
3100345

3100061
3100060
110031
2110630
320005
330007
0020538
110053
2100255
2100142

310067
2100524
2100523

310024

000930
2120060

110012
2100032
2120541
0037668

HE 16

Amt,
Description e Req.

0il Pump, Complete Set - « - - . BT (EH) » » o v o e e e 1
Worm Wheel =+ « « « « « « « o« + & Ut —AFRA = - - 1
Screw(Md-0.7x4) - « « « « « . . fe s 5 25 3 amma 4
Screw(M4-0,7X15) = « « « « e bR e e e e e e 9
Seal « = = e v e e e a0 T 10
0il Tube Fitting Stud- - - - - - o3 0 P N 1
0il Tube, Complete Set - « - - - L E DA gl ¢ ) E PN 1
0il Tube Fitting One Way End - - FOB#IF - - - « - - - -4
0il Tube Clamp « = - « - - - « . -3 ;- S 6
0il Tube(4.6X6.4X310mm) - » « -« BEWIAF -+ + o+ o 0 o 1
0il Tube Fitting Stud- - - - - . THERALP - - - 0 0. 4
Seal + ¢ ¢ « ¢+ o o o o 0. .. )\“,y_-)—‘_:/, _________ 4
Qil Tube, Complete Set - - - - - BHMALLEH) - - - - s e s 1
0il Tube(4.6X6. 4% 34mm) O 3 PA dh AT 1
Seal Plug+ = « = + « « « « + . . BERE . - v 0 v 0 0 e e 1
01l Pipe ...... T z—,f]l,;\,f-j’ ,,,,,, 1
011 chk L T im:ﬂ: ............ 1
0il Wick « = = = + =+ v« o o B o e w0 @ e 9
0il Filter Connector - - « - - - FANT A LEHE - - . 1
Filter « = =« « « ¢+ ¢ o o o oo TATHF o e e e e e e e 1
O-ring(P42) = + » =« + « o QUL e e e e oh!
0il Filter Cap « + + + + « « « FANTANEFHRYy T+ -1
Screw(M4-0,7x12) « » + -« « - D .3
Lubricant Guiding Block- - - - - it bl = S AR R R 1
0il Tube Fitting Stud(Long) T AL R () - e - - e - 9
Seal Plug» = = = = « « « v o o & T S 1
O-ring(PT) o « + v o « v = v 4. OUHs o & 3 5 swwms 1
Screw(M6-1X8) - - « + - « « . . BRS¢ 0 o v e e e e 1
0il Adjusting Plate- « - - « - - WHEFEHK - - - - - - R
Needle Bar Qiling Felt - - - - - an Y V) SR 1
0il Wick = » « « « « « « & - 1 I TP UP U .9
Oiling Felt Clamp-« « « - + - . . HEBE7c AR - - - - - 1
Needle Bar Qiling Felt(Left) - - §H$7;;bb (7_5) ------ 1
Felt « « o « ¢ « o o o o o & o & Zzp - W6 e R 1
Seal Plug+ » = = + = = « + « . CEERE . - v e e e e e 9
Felt Stay+ = = = = + « « « « . . T bhETZ o oo 1
SCTEW(M4'{|.7X5) ........ ﬂ:f‘(\_‘/“ ........... 1
0il Sight Gauge - - » + « + « « - FAAF—T e o oo ]
0il Tube(4.6X6,4X90mm) -« - - - &M AL F - -« + + - o o o]
0il Tube Fitting Two Way - - - - OAFREE - - - + « - + o 1



UPPER KNIFE (Angled Type)

AZF8400

2




EXCLUSIVE PARTS for UPPER KNIFE{Angled Tvpe), AZF8400 £ X2 R F47E7LERS 17

Ref,
Na

Parts
Na
2100385
0020491
2101435
2100354
000665
140012
2100349
2100353
110038
2127099
2127004
004351
2127001
003637
2127069
0026140
2118001
2119005
2119004
2111004
2101026
0034867
005036
000533
007006
2111003
2111000
009624
0022445
004150
000172
000334
0022446
001330
0022447
0022448
0022435
0022436
001225
001196
2101022
004106
007619
0022443
006444
0022444
004312
2111001
007302
110047
2100027
2129012

Amt,

Description i Req,
Upper Knife Holder - « » « « + -« EAREALS(EH) - - 1
Upper Knife+« » « « « « v o o« o & EAR e e e e e e 1
Upper Knife Clamp+ « - « - » « + Bz -+ -« o . . 1
Upper Knife Chip Guard + - « « - E)JF# « « » « « o o o . . 1
waShET ............. 7‘)“/‘\’ .......... 1
Screw(M4-0.7x18,5) « - « « - - . I T § B B e 1
Upper Knife Clamp Plate« - - - - =g zfqi:r;&»j- ------- 1
Upper Knife Stop - - « « - o0 -3~ 3 T2 S 1
Screw(M2,5-0,45%4.58) « « « « « ERY e o o o v e e e e 1
Presser Foot, Complete Set(04) - (fH) - -, - - - - + - _—l
Presser Foot Hinge + - « - « « - Il A |
SCTEW(9/54—40X7) ........ _[J:;'[(#/‘ ........... 1
Presser Foot Spring+ « « » « « -« R 1
Screw(l/8-44Xx2,5) - - « » « . . fhEife s s v ¢ s 1
Presser Foot(Lower) - » - - « « - B (F): o v v v oo o 1
Presser Foot Hinge Pin - - - - - il ol VR e 1
Stitch Plate(04) =« « « « « « .« CBHEE e v e e e e e e s 3
Differential Feed Dog-« - - - - - BIZEY « « ¢ ¢ o - v 0 o 1
Main Feed D()g .......... &%9 s o W & g g me S s 1
Blind Hemming Guide, Complete Set#EB|EHGH) - - - + - « - .1
Overhanging Guide Hinge, Complete SetTEM (M) - - - « - -« -
Hemming Positioner - - - - - - - EENERAEEH - - - - -+ - - 1
Screw(l/s-—ggxﬁ.ﬁ) B R N g IERY e o s v e e e 9
Washer + » « + « ¢« ¢ o & o o . . l?y#/.\,- .......... 1
Screw(9/64-40X4) « v -+ o o . . 125 S 2 NN . 1

Blind-Hemming Edge Guide, Complete Set#EB|EHEEGH) - - « -1

Blind-Hemming Edge Guide -EBEIERE . - - 1
Screw(1/8-44X5,3) « « « « .+ . . B 1
Swing-out Lever- « - - - - e RAVTTU ML A -1
Screw(11/64-40X5.92) « = + « « « R - e e e e e e 1
Conical Spring Washer- « - - - - MART v e oo v v v 1
NUE & ¢ o5 o om a5 5 § g mgeeg Ry b 6 &R @S ¢ %1
Overhanging Guide Hinge Stop - - BB AP ot « « o o o .. 1
Screw(9/64-40%x3.8) « -+ « + . . IERT « v v v v e 1
Swing-out Lever Holder - - - - - AAUT TR UA—BAE -
Swing-out Lever Stop + -+ + « - - RMATIIA-RPgR o 0 0 0 e v ]

Edge Guide Positioning Pin - -
Positioning Pin Holder Spring -

B Eﬁ@ﬁth/ ........ 2
- EREEC AR - - -]

Screw(l/8-44Xx2.8) - - « - -+ .+ . ERT v v o v e o 1
Screw(l/8—44)(ﬁ) ........ .IJ.'./—F‘./ & &% @ s e ved fE B % % 1
Edge Guide Adjusting Holder - - - $EBIFWHE - - - « - « - - . 1
Screw(B/ﬁrl—quﬁ. 5) A lh*:‘/” ..... v e e e e
Screw(9/64-40%6,3) « - + « « .« . JERD o v v v e e e e 1
Adjusting Screw Guide Piece - - .- FEiRIH ALK+ + - « - & 1
Adjusting Screw(1/8-44x12.9) - - F{EHRY » -+ + ¢+« .+ . . 1
Edge Guide Adjusting Holder CoveriB3|SM#iEE - - - - - s 5
Screw(1/3-44X7.9) « « « + « « . IEXY « o o v o e e 9
Overhanging Guide Supplementary Plate#BB|iEiR#FBh4E - -1
SCFEW(9/64 40x4, 2) ...... o .Ll:*f/ ......... el
Screw(M4=0,7Xx10) « « = « « - . . IEXD e o o v v v v o 9
Safety Plate - « + « « « « « . FTAH—F -« « ¢ o v v o 1

Top Feed Dog = + = « = + « « = + BB v s e s s s s 1



18

AZF8420

AZF8420-X4, X5

21-1
21-2




AZF8420-Y, X EXCLUSIVE PARTS J g 18
Ref, Parts Amt,
No  __Na Description i £ Rea.
1 0024084 Thread Tension Spring Cap- - - - FRFAFF e A(L) - - .
2 0024083 Tension Spring Bushing - + - . . ABEFF o PERVERA - + - -]
3 0032971 Needle Thread Tension Spring - - AT FAR - - .. <1
4 0020118 Thread Tension Spring Retainer - BET ATy 2> 7 (F) - =
5 000178 Felt MR R R D 1
6 0031111 Tension Dise « » - « -« v . L L, ;"ﬁéﬂ%ﬂ]l- T I 9
7 ooo177 Felt -« v v vvv v v oL A . -1
8 190016 Tension Post - « » . . . L L, S FE - 4w b 1
9 2100074 Tension Disc Eyelet(Large) . ﬁ%n;‘fiﬁ(x ------ 1
10-1 2119322 Upper Looper(for Needle Size #7~ 10));/1/—/\($+§$ £1~10H) - 1
10-2 2119323 " ( " #lI~1) w0 (n flI~14E) - 1
11-1 2127224 Presser Foot, Complete Set(‘x’4) jﬁix(ﬁﬁ} e e e 1
11-2 2127225 ” ” (Y5) BN e e e e .. . -1
12 2127004 Presser Foot Hinge - - - « . . . #F:r:.t‘/y“ --------- 1
13 004351 Screw(9/64-40x7) - R I ST 1
14 2127001 Presser Foot Spring ------- i 1
15 003637 Screw(1/8-44x72.5) - . .« . . .. TR o » o siakiel s we 3
16-1 2127204 Presser Foot(Lower) (Y4) - - . . . ®W(F) ERURT R 1
16-2 2127205 " " ¥s) - -« .. BN e e e e e e e . 1
17 0026140 Presser Foot Hinge Pin - - - . . e I 1
18 2129107 Needle Clamp(Y) + - - « . . . . . BHIEA - - - 0L |
19-1 2118020 Stitch Plate(Y4) - « - - . . .. $HE - - - - .. 1
19-2 2118021 " (Y5) « « -« v o v L Bose e e e oo oo
20 2129010 Top Feed Dog(Y5 Only) - - . . . . LY YsoaH) - - JER
21-1 2127227 Presser Foot, Complete Set(X4) #P:n(gﬁ) --------- 1
21-2 2127228 ” ” X5) L .1
22-1 2127207 Presser Foot(Lower) (X4) « + - . . #P:c. (F)«+ - .. a0 5 -1
22-2 2127208 7" " X5 + - N R e 1
23 2129108 Needle Clamp(X) - - - . . . . .. o 1
24-1 2118022 Stitch Plate(X4) - - « . . . .. iR - - s m e s e 1
24-3 2118023 y (X5) = v o e, B g o » =t kg oo e 1
25 2127005 Presser Foot Chain Shield- - - - ZEgffir - - . . . . .. .. 1
26 004237 Screw(3/32-56X2.6) + + + . . . . ERT oo !



19

“K2” DEVICE

[




“K2" DEVICE

Ref.

[%

S W 00 =3 N LN W LD B3 —

Parts
Na
2129901
2121000
2111051
310017
000755
2121001
004237
004404
2111055
004131

004139
2111059
2111056

004236
2111057
2111062
2111061
2111066
2111060
2111067

007623
2111058
110068
2101011
270001
0021451
0021457
0021456
001892
0021450

K2 EE 19

Amt,
Description T Req.
‘K2” Device, Complete Set- - - - ‘KI"3EE (1) - . cel
Suction Pipe, Complete Set CRGAEGE) - - e e e e 1
Suction Pipe - « + + - . . BN 3785 3. SN |
Oil Wick » « « « « o « v v v v . B~ v e e ; s
Oil Wick Pin « » « = « « « « « .+ AR PPt 5% B § B udhaer e 1
Suction Pipe Cover « « - - - . . A D N— - o o v e e . 1
Screw(3/32-56X2.6) « « + -+ o o bR . 0 ... g e
SCI‘BW(3/32—56X5,1) ....... .Lt/'t{‘/‘ ........... 9
Upper Trimming Knife - - « « « - e o v wom e s e s 1
Screw(1l/8-44X6) - « « « « . . . o S Y . 1
Screw(3/32-56x3) - - - - . . . . IERD e oo v v 2
Lower Trimming Knife Holder Pin- FREEEL + « « + « « I
Lower Trimming Knife - « - . . . FH ¢ v v v e e 1
SCI‘EW(3/32—56X4_2) 3 8 e B 1
Lower Trimming Knife Driving Plate FHIBREN4R - - « - - - - - 1
Spring Sleeve - S FHARAY—F 0 o o o . 1
Lower Trimming Knife Pushing Spring FFEZ SR - + + - - 3 1)
Spring Protect Washer- - - - + . THART v o o o« 0o 1
Washer - » « + LI T T S 17‘)’7-/‘? s s 8 s r e e s s 1
Air Shield Rubber- - - - - « « . PR A - - v v o o 1
Screw(9/64-40%5.3) - « - « + . JT o 9
Lower Trimming Knife Guide Support?‘BJif’fIfﬁiﬁffﬁ ---- 1
Screw(M4-0,7x3) N R I 1
Lower Trimming Knife Guide - FHHAL - . k]
Screw(l/s =44X3) - e e ... Jj:*‘:/ D T O P R R 1
Suction Power Control Tube, C. Set@&%lj}jﬁggﬁk(ﬁﬁ) ----- 1
Suction Power Control Tube(Inner)W3| %L - - - - .+ - . -1
Suction Power Control Tube - - - BB HFHEEE - - - - - RN
Screw(1/8-44x2,9) - - - . . .. MRS s % o5 § . 1
Nylom Hose - - - « + « « « « . . I SR 1



20

“C” DEVICE




“C" DEVICE
Ref.  Parts
No No
1 2109932
2 0033939
3 1094011
q 10970060
5 009960
6 000669
7 000600
8 000009
9 1097001
10 006905
11 0010263
12 1096000
13 1298000
14 0033938
15 005040
16 0033937
17 0033936
18 0033935
19 000334
20 005505
21 1090133
22 0010052
23 000623
24 0010112
25 0010290
26 0010310
27 0033940
28 1096004
29 1096005
30 7 0011987
31 009814

C'RE 20

Amt,

Description B Req.

“C” Device, Complete Set + - « - “CY3EH ([) - « « - « « . - 1
Hose Band (1/4 inch) - - - - . C e R—ZN R (AL T - ]
Hose Nipple(PT1/8) - - . . . . . F—R=w e v o 0w 1
Regulator« + - « « « « .. C s Fal—& %% # g o 1
Screw(MS-0.8X16) - - -+« v . . jpxs. ot W @iE 9
Washer - » « « ¢« + ¢ o v o . . . BLaliidif i wicein s 5 5 8 5 4 4
Spring Washer- - - . . . .o -zfyya’vw/-\, ----- 9
Nat » = « « « « . . v o G b I R S 9
Regulator Support- - - « « . . . L¥al— 53&{11& ..... 1
Wood Screw(e¢ 5. 1x20) - « - - . . v s 5 5 . Fasson s i)
Connector (¢ 6-PT1/8) - - . . . . SARTHE e e e 1
Nylon Hose(4X6X2000mm) - » « - Ffosmhez v « o « . . . 1
Air Valve, Complete Set- - « « 27 L7 (fH) - - - « « . . 1
Collar{6.4x13x8mm) -« « - « v . p5—. .0 ... ... ]
Screw(11/64-40%8,5) - - « . . . RS o o v 5
Return Spring: - - - . . R a2 17 S|
Air Valve Holder » « « « . . . . ETASATERME - - o . 1
Air Valve Stnp R R TTRAT ARy L o 1
Hit a4 = » 0 o ¢ %9 2 5 3% TR a7 R 1
Adjusting Screw(11/64 “40X18) - - HWERT - - - v o o
TAC Valve, Complete Set« « - « - TACANAF ) « « + « « . 1
TAC Valve(2 Port) - « « « = « . . TAC/SLF « v v o v o .. 1
Caskat = %% 5 3 » 5 s teb e RYyFLe ooy
Joint(I-4} « + « « v o o .. .. g . .. 1 ¥ 3B 9
Connector (EFC6-PT1/8) « « + . . . 33 - S 1
Venturi Tube - - - -+ . . . ., ReF2VF . 1
Hose Band(3/8 inch) - - - - . . . R—R K384 F) - -3
Vinyl Hose(12X 18X 1500mm) CES—AR—R e - v .. o]
Vinyl Hose(12x18<500mm) « + - -« = I 1
UL Clamp « « » = « = o« « v . . LSy « v v .. T3
Wood Screw(¢3.1x20) -« . . . . b S 3



21

“SG” DEVICE

| AZF8403 Only




“SG” DEVICE

Ref.

No.

WD 00 =1 O N W G OD

—

12
13

Parts
No.
2129919
0027072
110003
000535
0027085
000306
0027071
2121061
2121083
110047

2121062
140002
100003

Description

“SG” Device, Complete Set - -

Flexible Wire Cuide Stay

Screw(M3.5~0.6X6) - - + - - -

Washor 5 3 s evmme g 2 3 &
Flexible Wire« = = =« « « «
Lock Nut + » + « « « « « +
Flexible Wire Guide» » - + -
Flexible Wire Pipe - » « - -
Flexible Wire Guide Support -« -
Screw(M4-0.7x10} « « = « - -

Pedal Connecting Plate - - - -
Screw{M6-1x14) « « « « + « « -«
Nut « » + + = o« & « o« & o v 4

“sg"

[=}

T AXHA K
BB AT -
AT H A KRR

kF

by

L )



22

“CL” DEVICE(1)




“CL" DEVICE(L)
Ref.
No

—

O 00 =) Ty LN e G B2

(#)
Note:Parts No.

CUEEWD 22
Parts Amt.
Na Description & £ Req,
2101547 Air Valve, Complete Set - - - - - TTFSNS R e e e e 1
2101551 Return Spring Stop - - - - - - -+ BEAFA vt o - 1
007627 Screw(M4-0, TX6) = « « « « « R T 6
0068181 Return Spring(Small) - - -« « - E~ .- A 0 [ R 1
0033938 Collar(6.4x13x%mm) - - - - « - LT AATHEBAT— - - - -1
004406 Screw(11/64-40%x8) - « « « « . . ERY s v e e 1
0033937 Return Spring(large) - - - - + - R SR(K) « - o e e 1
2101548 Air Valve Support - » - » « = « T NI R - - - 9
2101549 Air Valve Basement -« » - » - « T ALTER - - - . 1
110049 Screw(Ma-0,7X10) « » » = + « « - S P I 1
0010017 Bamboo Joint (M5- 6X4) ------ PUTHET e e e e 2
000622 Gasket =+ » « ¢ = = o « v 0 0 .. B O 5
0010333 Air Valve(4 port) - « =+ = « - - ZFSNT e e e e 1
0010258 Connector (M5-4X2,5) =« « =« « « » N 9
2101550 Air Valve Press Plater - - - - - T AT - - - - 1
110010 Screw(M4-0,7X16) » « = « « « - -« xe vn v 0 8 s Es 9
100001 Nith: 5 & 2 S S aal B 4 SR e s » s S S 9
0010052 Air Valve(2 port) - - - « - + « . TR e e e e e e e 1
“CL B (M) o %
of “CL” Device, C. Set
for AZ/K2-----2101552
for AZF/KZ----2121005



23

“CL” DEVICE(2)

for AZF




“CL” DEVICE(2)

Ref.

Parts
ﬂﬂ

0022392
00113987

(609142
0010310
0010290
0010261
1091082
1091013
0010055
0010269
1260000

006219
0012029
0012030
0033024
0010073

009960

000663

060600

000009
0013218

006905
0033939
po10108
0010264
1094008
2100193

LB (D 23

Amt,

Description i 2 Rea,
Nylon Hose = - « -« « « . . .. FARYE—R -« o ... 9
UL Clamp + « « = « » « « « . CULZS Y v e e e e 9
Screw(9/64-40%7,1) - - + « « . . 1
Venturi Tube + « « « - -+ v o L NLF UM L., 1
Connector (g 6-PTI/8) « + + « ¢ « IR ZH « « o v v v v v
Vinyl Tube(6x4mm) - - - - « . . | O P53 0 P
Presser Foot Lifter Cylinder(for MRS U 4 (AIFE) 1
# 4 (for A) » (AZHD - 1
Connector(¢4-PT1/8) + = = + « « IRZH v v v v 0w v 9
Vinyl Tube(4X2.5mm) - - - - . . =T P I
Cylinder Holder+ - - - - » « . . BB rv Vv Ry - - -1
Screw(M4-0,7x30) « - « - - . . - S R T B 9
Presser Lifter Holder - = - « - - BB RAL « « =« = « . 1
Presser Lifter Holder Pin+ « « - HziBr & AF Y - « - . . 1
Retaining Ring + - - « « o « . . - R | NP, PR -9
Regulatol-. 28 & s e se we D W W e ]/ﬁ_j_[/—; T 1
Screw(M5-0.8XI6) - « + - - . . . 15 1> 9
Washer + = « = « = &« « v+ . .. L T 4
Spring Washer- + - - - . . . .. APV T Toiride o v o 9
Nat - = v v o v oo i R e e W il
Regulator Support- - - - « . . . V¥ LSRR - - - - 1
Serew(¢5.1X20) - - « . . . .. BERZ e oo v v oo il g
Hose Band(1/4 inch) - = « + + « v ke RS R v v o v vy i 4
Hose Connector(¢8-1/4) - + + + v h—RZ=gi v + v« o .. 1
Connector(¢ 6~1/4) - - - - . . . IERIE e S|
T-Joint{gpB) - « - « « « « . . s 2=F o TREE - - - 0 . o1

Presser Foot Lifter Leveer(for AIFYH B2 v — (AIFF) - - 1



24

10
“CH20" DEVICE (1) §
]




“TC/CH20™ DEVICE(L) for AZF8400 “TC/CH2 0" 3 /& (1) 24
Ref.  Parts Amt.
_No No Description LS £ Req,
1 0023714 Device Supporting Plate- - - . . EBERME - - - - - . .. 1
2 009150 Screw(11/64-4011) - « « - . . . E L T 1
3 0023726 Device Holder Base - - - . . . . EEmAE - - - - 0 1
4 0023750 Device Holder Base Fixing Spring Plate EERMEEE % - -1
5 0023763 Supplementary Fizxing Spring PlatefiBfir<g - - « v o o o L . 1
6 004353 Screw(9/64-40X7) « « + + . . . . ERT - v 5
7 0023715 Solenoid Holder Fixing Spring Platey L /¢ FERHEBEE X -1
8 0023769 Fixing Spring- » - « - « .+ . . . EHEREEEE A% - - - . . 1
g 000533 Washer - « -« « - - . ..., oorSidpin i 6w 0% 5 % o . 1
10 001175 Screw(9/64-40X8) « + - . . . . . 12 T T I 1
11 005589 Screw(1/4-40x14,5) - « « . . . . N T T 1
12 000621 Conical Spring Washer« - - . . . MARFTosre e - o o0 L. 9
13 0023725 Solenoid Holder- - - « - . - .. YA FafE. - - - . 1
14 000613 Washer - - « « -« . ..o, T 1
13 000306 Nat e« » = o v v oLl bl N 1
16 001333 Stop Screw(3/32-56x3.9) - . . . AP PRV -« v o 0oL 1
17 0026470 Rotary Solenoid Cover+ - - - - . =S UYL Fhi—. ]
18 005000 Screw(9/64-40x5,7) » + - « . . . B 3 2
19 0011190 Rotary Solenoid (Large) - - - . . O—=F U R(K) - - -]
20 005550 Screw(11/64-40X13.5) - « + . . . s w g D s |
21 0036112 Hemming Guide Interlocking Lever FEAI@hL /t— - + « « . . . 1
22 0036132 Retaining Ring - « - - + . . . . AbhwFYusd o000 1
23 0094431 Cord Clamp(@3.4-2N) - - . . . . I—RZTFF e e e 9
24 0023711 Cuide Pin- » + « v o v v oL L L MR v nie § 5 . 1
25 004358 Screw(9/64-40%5.6) + « « - - . . BESE e e 55 B8 W 6w s 9
26 005585 Adjusting Screw(11/64-40X10) « - SR - + - v« o o . . . 1
27 001049 Sticker« » « - « v . . 0L, Bses s 5 o« gm 1
28 0023723 Guide Collar - + « - - . .« ., HARERT— - v oo 1
29 003638 Screw(11/64-40%4) - - + . . . . IExry e oo oo 1
30 0023717 Solenoid Holder Cover- - - - . . VA RRAEA— - - o]
31 000392 Lock Nut = » + « = o v v v v .. =3 o 3
32 001326 Positioning Screw(9/64-40x7. 5) - MEERARS -« v o 0. L 1
33 0063612 Cord Clamp(p6,8-4N) - - . . . . TI—RIFF e - 9
14 0023722 Solenoid Supporting Plate - - » - YA REAE - - - - - . 1
35 004406 Screw(11/64-40x8) - « . . . . . Il a7 T T 9
38 0011191 Rotary Solenoid (Small) - . . . . O—FYIL ARG - -]
37 007606 Adjusting Screw(9/64-40%20) - WX - - .« - . ... . . 2
38 000014 Washer - - « - « - . .. ... TISERAidpssss v won 5% % &% & % 2
39 0ocoo2 Spring Washer- - - « . . . . . . APV T e - v 0 2
40 000012 NUE, & 6% 58 6 & 5 5 o e st a 5o R s en a x5 e 9

¥ Ref, No, 41 to 58



24

“CH20” DEVICE (1)




“TC/CH20” DEVICE(1) for AZF8400 “TC/CH20"%EE (1)

Ref, Parts
_No No
41 0023718
42 005038
43 0023712
44 005588
45 0023713
46 0023700
417 009931
48 000550
49 0023779
50 000010
51 0020538
52 000334
53 110047
54 280000
55 2110327
56 160001
57 2101038
58 0060248

% Ref. No, 1 to 40

24
Amt,
Description o £ Rea.
Edge Guide Interlocking Lever - 174’ FEHL A— - - « - . 1
Screw(11/64—4ﬂxg) ....... _u: ........... 1
Edge Guide Interlocking Plate - 17’( FEHRERE- - - - - 1
Screw(11/64-40%2.1) « « « « » - 1S 2 T A 1
Edge Guide Holding Shaft - - - - EM G- - - - - - - - 1
Hemming Guide Interlocking Shaft EHERER . - o - 0 e . e 1
Screw(11/64-40X36) + » « = « = - IERT e oo v e 9
Fiber Cushion+ « « « « ¢ « « . yjﬁ? 7/(}{ ........ 4
Cushion(Vinyl) = « « = =+ = v - VU IARZyay o« o
Conical Spring Washer« - « - - - MAFET wrd o o oo v oo 4
Rubber Cushion =« = « = = +« = « = %ﬁjl,‘ .......... 92
Nut = = = = = = ¢ = « o = ¢ o« o & + ]-\ ........... 9
Screw(M4-0,7X10) - = « - = « « « J1o B A 3
Screwed Pin(11/64-40X12) - = - + B2 RY « « « « o o 0 0 1
Adjusting Lever s « = = = « » - - FEIL/S— o o o0 e 1
Screw(M4—0,7X4) « - = = « « « -« JI R A
Adjusting Screw Guide+ - - - - - FBERIHT AR« « o 0 o s 1
Cord Clamp(¢5,3-3N) - - - - - - BN S D AR 1

++++ See the preceding page.



25

“CH20"” DEVICE (2)




“TC/CH20” DEVICE(2) for AZF8400 “TC/CH20" 3EE(D) 25 .

Ref. Parts
Na Na
1-1 2101391
1-2 0023740
2-1 2101390
2-2 0023739
3-1 2101393
3-2 0023741
4 004236
5 005036
6 0023744
7 000335
3 006820
9 0036161

10 001202

11 003637

12 1200182

13 « + = ¢ o o o

14 - 005588

15 2111022

16 2111020

17 2111025

18 0023705

19 007609

20 2111026

21 0023737

22 0605000

23 0023709

24 004237

25 0023710

26 0023756

27 001613

28 2101394

29 2101396

30 005591

A wowmE s & s

32 0023703

33 004440

34 0023767

35 0023768

36 2111021

37 004358

Amt,

Description & Rea,
Blind~Hemming Guide, C. Set(for 25mm) R CGRE) - « « « + « «» » 1
4 d (for 35um) (Extra) EH (M) (iEd) 1
Blind-Hemming Guide+ + « « - « < BH - « « « « « « -« « -« « . 1
4 (Extra) - - - » (REEER) - - ¢ -« - - - 1
Hemming Positioner - - - - « - - ﬁgimgmgﬁ):',- |
" (Bxtra) - " (ﬁ??..nu) -1
Serew(3/32-56x4,2) « « + -+ « J};;;/ ........... 1
Screw(1/8-44X5.6) « = » « + - - RS e oo e e e 9
Hemming Guide Bracket, C, Set- - EMREREGE) - - - - - - - 1
L.Ock Nut « = « = = « « « « « « & Uy?‘)‘y }\ ........ 1
Adjusting Screw(9/64-40x12.3) - WEH=xY - - - - - - ke w1y
Anti-shock Rubber- « - -« » - . EEESEISA - - - - - - - 1
Screw(9/64-40%6,6) « « « - - « - R+ v v v e e v e 1
Screw(1/8-44X2.5) « « » « -« . IERD s o s v e e e 3
Side Seam Detector Unit - - - - - R— L ICEEE (/) - » - - - - 1
Screw(11/64-40x2,1) - « -+ « IER - o o o TR |
Blind-Hemming Edge Guide, C. Set EREGH) » - - -+ - « « » 1
Blind-Hemming Edge Guide « - - -ERE - » » « =« + =+« « - 1
Slide Edge Guide - - » - - « - « ATFANER «« o000 1
Slide Edge Guide Holder - - - « - ATFGAVFERZS - -0 - - -1
Screw(9/64-40x9) - - - - - . RETES 3> 2 S 9
SEHEORE » = - i sl s B e o e e BREIF » « « o« 0 o o 0 e e 1
Slide Edge Guide Pressing Spring A7 4 FEHEV AR - - + - 1
Screw(9/64=40X5,7) « « « « « - - IERS e 0 v o v v o v e v W]
Collar(2X5X5mm) « » « « « » « - Hores ¢ 5 EEEHEEE 1
Screw(3/32-56X1.7) » « » - « « « IERD - v e e e e e 9
Sensor Sprimg+ + ¢ - - - - - . . BEITRI /AR v - 1
Magnet Unit > « » = = « « « « « - e Ry RGH) - - e e e ]
Screw(3/32-56X4,5) « « « « + + 1% 5 9
IC Positioner, Complete Set- - - ICAM&EGE) «+ - « -+ = « - 1
IC Positioner= + « « = « » » » - ICH&sE- - - - - - RIS |
Adjusting Screw(1/8-44%6.2) - - FHEMRT - - - -+« o o .. 1
Raterally Sliding Plate- - - - - EEZ74’ g - » » = v = - 1
Screw(11/64-40%8,3) + - « - - - IERT v v v o v e e 9
Hemming Positioner(for Light Matenals)@%lﬁﬁﬁﬁﬁﬁ‘(ﬁ%ﬁﬁ) 1
Spacer(for Light Materials) - - - ERA—H (FHHE) - - - + 1.
Overhanging Guide Supplementary Plate#ES| EHEMEIER - - - » - 1

Serew(9/64-40%5,6) + + - -+ - - T s L 9



26

“CH20” DEVICE (3)

1 “TC”DEVICE




“TC/CH20" DEVICE(3) for AZFB400

Ref.
Na

—_—

W 00 ~3 T LN e D D

Parts
Na
2119901
0026466
000622
0024084
0024083
0024157
0020118
000178
0031111
000177

007503
000334
000056
0037115
190017
0023766
0024156
0023728
000010
004100

0032952
190016

ZTC/CH20" 2@ (3) 26

Amt,

Description 5 & Req.
Tension Change Device, C. Set- - TCEEGH) - « - « « « « « - 1
Thread Tension Disc Eyelet CHFERE - - . - voee]
Sticker = « ¢ « « « o o . CBEY e —F e v e e e 1
Thread Tension Spring Cap- « « - AT FARXF v 7 (L) + + - 4
Thread Tension Spring Bushing - -+ BZRAFF v FEIVIEA - + - - |
Thread Tension Spring- + - - - Y LS S 9
Thread Tension Spring Retainer - RIAFSEXX¥ v 7(T): « - ¢
Felt + « = ¢ v o o o v o o v A 7 S 4
Tension Disc + » « » « « « « + & MERFIM - - - 4 - - Y & 10
Felt + « = « ¢« « o o o« &« & + & & b e [
Tension Post = = + « « o ¢« v o RETHE e e 3
Nut » = « + « & « & o e e e e b 2 (R T TR R 3
Adjust_ing Nut » » « + « « « o o & %ﬁﬁ-}-y }\ ......... 1
Thread Tension Spring- - - - - BFEFAR e 1
Tension Post e e e e e e MEETER L L L L . . . . . 1
Thread Guide Pin =+ » = « » - - BHAREY « v v o 0 1
Thread Tension Spring- - + - - % Ea s R 1
Tension Change Lever - - « -« - TCL2S— o ¢ = & v o 0 o o - 1
Conical Spring Washer- - - - - MART o s vovo o v 23
Screw(11/64-40x3.2) - « - - - [ P A R I 1
Thread Tension Spring- - - - - BREFNR e e e e 1
Tension Post + * + + « « « « « & ;"ﬁﬁ%g .......... 1



27

“CH20” DEVICE(4}




“TC/CH20” DEVICE(4) for AZF8400 “TC/CHIO" A (4 27
Ref.  Parts Amt.
_No Na Description & 2 Req,
I 1200006 Presser Foot Switch Unit AL T - - 1
2 110013 Serew(Ma-0,7x8) - » « =« o . J1oe 3 3
3 0023734 Magnet for Presser Foot Switch - =7 Fxy ko - v v o o v o 1
q 004353 Screw(9/64-40X7) - + - « « - . . ERY - - - - . .9
5 0023720 Switch Plate Spacer- - - - « « - AA yﬁ-ﬁz«—ﬁ- ----- 1
B 2121021 Switch Plate « = + =« « « « « - AL YT e 1
7 005587 Screw(9/64-40X8,6) « - + -« « -« ERT c v e o1
8 005512 Guide Screw(11/64-40X3) - « « « HAFRT « « ¢ o o v 0 ot 1
9 2121092 Presser Foot Lifter Lever: « - - 2B Lot—. -« + « .« . 1
10 2111011 0il Cooling Fan Magnet Unit- - - 7y = Fo b)) - -+ -1
11 1200022 Rotation Detector Unit - - « - - F—AICGE) « - - - v 0 - 0]
12 2101124 Cord Bushing « « = - - = « - . A= R yla e e e e 1
13-1 0011943 Power Cord{(for 100 Voltage) - - - BB =— F (100VH) - - - - - 1
13-2 0011944 " (» 200 noo) e w300 ) e e e s 1
13-3 0011945 u (#2320 #oo) e .. ” (220 Y+ o o o 1
13-4 0011946 " ( » 380 nooYy e .. b (3804 ) e e o . e 1
14 0011709 Control Box Stay « « » = - « « - FIRy 7 RARAF 4 -+ - - - 2
15 006905 Wood Screw(g¢ 5, 1x20) - « « « ¢« oREY - + + « o v 0 6
16 0011180 Control Box, Complete Set- - - - HIfHEBG) - -+« « - - - 1
17 0011182 Control Board -« » - » « « « « - CHEIGHES - -« - -+« - - 1
18 0011974 Voltage Regulator- « « « « « - FEBFIC: « = = ¢ o ¢ o o o 1
19 0011183 Power Board - - -+ - « « « - - - . CHEEZLE - - - -« « = « - 1
20 0011192 Knee Switch, Complete Set - - BEAA o FGH) » - o 0 v 0 - I
21 0092232 Knee Switch Holder + « « - « .« . BEA A o FEUAHE -
22 0011189 Knee Switch« = + « =+« « « - . BEZ AT « 45w n ks 1
23 300032 Washer = = = = = = = o v 00 . Whspirge v v it o 0 s 4
24 300033 Spring Washer« « « « « « « « . - ALV T Tyire s o oo A
25 100038 Wing Nut = « =+ =+ o« oo oo FaTF o R 9
26 0035722 Cord Bushing =« =« « « « - - . d—RFF g e e e e 1



28

EXTRA PARTS




EXTRA PARTS

Ref. Parts
Na Na
1-1 2110050
1-2 2111006
2-1 2110052
2-2 2111008
3 2110032
4 120006
5 2100011
6 160001
7 2100012
8 003637
9 2110054

10 006202

11 2110055

12 100001

13 110035

14 2120560

15- 2119010

16 2119008

17 2119019

18 2119017

19-1 2129311
19-2 2129312

ks Iy 28

Amt,
Description O o B Rea,
Cloth Plate, C. Set(for Overedging) Joafu-h () (HBE) - 1
" u (for Blindstitch Hemming) » n (R - 1
Cloth Plate(for Overedging) - - » ZoX7L— b (HuEEH) « - |
" (for Blindstitch Hemming) " (E351/8) - -1
Cloth Plate Hinge+ - « « « + « - JuAFL—hbr o]
Screw(MB=1X12) = « « « = « =« « . IEsshe e won 5 5 3 2w 9
Cloth Plate Eccentric Bushing - - > T wira - « o« « 4]
Screw(MA-0.7X4) = « « « o « « . QBT or w0 = im o o w7 50 1
Collar(4X9X5mm) ........ j"]?_ ........... 1
Screw(1/8-44%2.5) « + « « « . . IEFS e o v v o v e e ]
Cloth Plate Spring - - « « « - . A=A PR AT S 1
Screw(Md-0,TXB) « » « « v « -« Bgese o s s ¢ swmmm s 9
Cloth Plate Rubber Cushion « - + 2 @R FL—hZELr T A« « |
Lock Nut * = = o = o o o w o o . R i N 1
Screw(MA-07X10) = « = « « « + « TERES 5 5 D s 1
Timing Gauge + « « + + » = « + » BAIVTH—T 0 oo 1
Differential Feed Dog- « - - - - BIEY « v v o v v e 1
Main Feed Dog+ + « « « « « « . . BEY - v v v e e 1
Differential Feed Dog« - - - - - BIREY =« o v v e e 1
Main Feed Dog+« = » » + = « « - . kil « « v g mmm s b o3 1
Upper Spreader(for Needle Size #7~10) LR L & (JEHT~108) - 1
” ( " #11~14) " (r ¥11~14R) 1






THREAD STAND & SUPPORTING BOARD A = 29

Ref.  Parts Amt,
_No No Description o & Req.
1-1 9620653 Thread Stand, C. Set(3 Spools Type) 4sré& (48) (3R %) - - -1
1-2 9620654 " # (4 Spools Type) » n (AXZE) - - -1
2 9620669 Column Cap - =+ = « « » ¢+ « .. ATAF Ly o e 1
3 9620670 Column Pipe(Upper) -« - - « - . . IFASRLF(E) s - . 1
4-1 9620671 Thread Hanger (3 Spools Type) + - AL v FAvH GEREH) - -1
42 9620672 ” (2 Speols Type) - - " QRAF) - -1
5 911004 Screw(Ma-0,8x12) « + « -« « .. R e v v e R
6 910004 Wit 5 & 8 ¢ &% 5 % § o SRR s e s s 0w & e e e 9
7 9620673 Column Pipe Connector=- + « - « . ITASNALA TR - - - 0 4]
8 9110086 Screw(M5-0.8x13) - + « « « . . . ERY - o0 e e el
9 9620674 Thread Guide Holder- - - - « - . ARERAERLL - - o o oo 1
10 911003 Screw(M5-0.8x30) » - - « « . . . By e s 58 D e s was 2
11 9620675 Column Pipe(Lower) - -« « - « . . T ASRLT(F) » o v - - ]
12 930054 Vasher - - =« « + .« . RS 78 SEEEEEE 1
13 910005 Nut« « «  « G % i B X N ol s ]
14 9620676 Thread Guide Bar - - « « « + + . ST . . . . . .. .1
15 9620677 Thread Guide Bar Bracket - - - - T fBEE& -+ + + « « + « .« . 1
16-1 9620663 Thread Guide(3 Spools Type) - - - REN(3 XL « + - + + - 1
16-2 9620664 " (4 Spools Type) = - « » (AXHKE) - » » - - - 1
17 911007 Screw(M5-0.8X6) - « « + .« . .. ERT e oo e e . R R
18 3620678 Spoel Cushion- « + « « « o v . RARF—=NTZoray -« - - . 3
19 9620679 Spool Pine » =« v ¢ v o oL b N R Y 3
20 930055 Spring Washer- - - -+« . . .. AFYV T Ty s o v s 3
21 9620680 Spool Mat - « - = -« o 0w AL =z ke 3
22 9620681 Spool Seat Discs « « » « v v« “ZHT. .. .. e e e 3
23 9620682 Spool Holder Stay« « « « « - . . A= NNEHEATED « « « o . 1
24 911005 Screw(M5-0.8X10) - » « v v v v L EERY . . - oL L 1
25 911008 Wood Screw + « =+ = o o oo b 1
26-1 9620683 Spool Holder(3 Spools Type) - - - wafpz]-;py(u:x,sm) -l
26-2 9620684 n (2 Spools Type) . - - n (2&%H) - -2
0P ¥ ¥ % .E R R s s T TR L
R8N o s xes s 55 550 B L L L RN T I T Sarer sof Res e rEs W 3
29 2100381 Belt Cover - « « « - « . - e e R t— s 8 i
30 110015 Screw(M4-0,7x25) « - « « « . . . BT S R 2
31 2100382 Supplementary Belt Cover +« « « + ~UU REEBIH /S— « « + « + . 1
32 110013 Screw(M4-0,7x8) - + « « v o LRI Lo 9
33 2110680 Supporting Board « - + « + .+ . . o o R 1
34 000070 Hanging Nut - » =« « « « « o« e b S 4
35 009861 Hanging Bolt(Semi-submerged) - « MU HEA b (HzkR) -+ - - « - 4
36 2101450 Spacer{15mm) - - - - « + « . . . T AAL—H . e e e .. 4
37 2101451 Spacer(5mm) (See the below) - - « BFIFAL—H (FREBB) - -4
38 0020064 Supporting Board Rubber Cushmn -/ =N 8
39 000162 Washer (Semi-submerged) - - - . . Dot (k) « « + - -4
40 000016 Nut (Semi-submerged) « « « « « - « o R (EpER) -+ + 0 . . . 8
% Ref. No. 41 to 57 «+e-- See the following page.

() FT—7AOEXSmORTRE
Note : Not necessary when the thickness of Table is 45mm,



29

EXTRA PARTS

EXTRA PARTS




THREAD STAND & SUPPORTING BOARD RTA=) % 29

Ref.
No

11
42
43

% Ref. No. 1 to 40 ----

Parts
No
2110682
005624
2110683
004127
000665
000015
0020078
0020077
009992
0020076

009995
2111124
004127
001123
000022
2110681
350007

Amt,

Description & £ Req.
Chitke (Upper) = « « « =% % i o b VB NLE) » a5 » » o » 1
SCTEWO’M_O,?XIU) © s e e e e _u:a‘:i/" .......... .9
Chute (Lower) - R IR IE ey N o S v %
Screw(M4—ﬂ.7xﬁ} ........ ij:*\‘/“ .......... |
'ﬁasher ............. V‘S’T‘/"'\’ .......... 4
Nllt SO I T S < POR P S, -}».y}\ ........... 4
Idler, C. Set(fur Left Footing Pedal) (Extra) 7 K3 (1) ($18) 1
Idler Suppnrt (R R R U TN 7,]’ [,7&“-:*& ....... 1
Screw (M4-0, TX10) « » « « o . “ @ Jt*‘/ ...... v e e e 09
TAlgfms mie o o o s as s & & & FART « o v v v v v i o1
Screw(M3-0,5%5) « « « - « . .. FS T w % 5 3B B e 9
Chip Guide(for “RS” Dev1ce)(Extra) ﬁﬂﬁgif'( BFES) - - - -]
Screw(M4-0,7x6) -+ « « « « « . . IERstieie o« o o m s w o s 0
Washer ............. lj‘y:‘/.\, .......... 9
Nat = « « » « « « o & L N b 2 20 N T T 2
Chip Receiver = + « « « « « « « . GIBSZA - v v v v v v a .. 1
Wood Screw(¢3,5X16) + « - « « RERU o v v s e e e, 9

+ See the preceding page.



30

AZFB4[][] Class LIST of MAIN SPARE PARTS(EZ SRS 2 1)

Main Parts | Needle Presser Presser Presser Presser
Foot Foot Foot Foot

Clamp C. Set Hinge Spring (Lower)
Models $HiE 2 () |fHFrxery | #Hxzax | #H(F)
AZF8403-03/K2 2129106 2127229 2127004 2127001 2127200
-04(K2) " 2127221 ” n 2127201
-05/K2 " 2127222 " " 2127202
8400-04(K2) ” 2127099 " ” 2127069
8420-Y4 (K2) 2129107 2127224 n ” 2127204
Y5(K2) » 2127225 " ” 2127205
X4(K2) 2129108 2127227 U " 2127207
X5(K2) " 2127228 " " 2127208




30

Stitch Differen Main Auxiliary | Top Upper Lower
tial
Plate Feed Dog Feed Dog Feed Dog Feed Dog Looper Looper
# & B % Y #xY gl E#Y LA—rt | Fa—st
218010 | 2119001 | 2110000 | 2119003 | 2129011 | SHOSED T 11039
2118011 2119002 " " ” ” "
2118013 " ] ” " " »
2118011 2119005 2119004 " 2129012 " "
2118020 | 2119002 | 2119000 " opgeniy | 2induze "
. 2119323
2118021 " " " 2129010 » "
2118022 " " " 2129011 " "
2118023 " " " ” ” ”




AZF8400

INDEX

PAGE =

Parts Page Ref. Weight! Parts Page Ref. Weight| Parts Page Ref. Weigh
No. No. No. (g) ! No. No. No. (g) | No. No. No. (g)
000002 24 39 I 000623 22 12 I 004106 17 42
000009 20 8 I 000629 16 15 I 004127 29 44
000009 23 19 I 000663 11 12 I 004127 29 53
000010 24 50 I 000665 11 2 I 004131 19 10
000010 26 19 I 000665 17 5 I 004139 19 11
000012 24 40 I 000665 29 45 I 004150 17 30
000014 4 32 I 000669 14 4 I 004236 19 14
000014 24 38 I 000669 20 6 | 004236 25 4
000015 29 46 I 000669 23 17 I 004237 8 46
000016 29 40 I 000687 13 15 I 004237 18 26
000022 29 55 I 000750 9 11 I 004237 19 7
000056 26 13 I 000755 6 43 I 004237 25 24
000070 29 34 I 000755 10 20 I 004265 4 8
000162 29 39 I 000755 19 5 I 004272 10 53
000172 17 31 I 000779 1 22 I 004312 7. 17
000177 4 7 I 000779 12 28 | 004312 17 47
000177 18 i I 000930 16 35 I 004351 8 52
000177 26 10 [ I 004351 11 25
000178 4 5 I 001049 24 27 I 004351 17 12
000178 18 5 I 001095 4 26 | 004351 18 13
000178 26 8 I 001107 10 438 I 004353 24 6
000240 4 46 I Q001123 3 24 I 004353 27 4
000280 11 26 | 001123 29 54 I 004358 1 37
000306 21 6 I 001175 24 10 | 004358 24 25
000306 24 15 I 001196 17 40 I 004358 25 37
000322 24 31 | 001202 25 10 I 004404 6 30
000334 17 32 I 001225 17 39 I 004404 19 8
000334 20 19 I 001228 4 22 I 004406 22 6
000334 24 52 I 001230 8 15 I 004406 24 35
000334 26 12 I 001326 24 32 I 004440 25 33
000335 25 7 I 001330 2 20 t

000340 4 9 I 001330 17 34 I 005000 24 18
000396 11 23 I 001331 1 40 I 005000 25 22
000444 1 41 I 001331 3 26 | 005036 17 23
000449 10 52 I 001333 24 18 I 005036 25 5
000487 8 22 I 001613 25 27 I 005038 24 42
000520 3 14 I 001892 19 29 | 005040 20 15
000520 14 9 i I 005043 6 28
000526 5 35 I 003636 5 34 I 005044 8 47
000533 10 8 I 003637 1 24 I 005049 11 14
000533 17 24 I 003637 2 13 1 005075 1 18
000533 24 9 I 003637 6 24 I 005345 6 26
000535 21 4 I 003637 8 54 I 005505 20 20
000538 11 8 | 003637 10 12 I 005512 27 8
000550 24 48 I 003637 11 22 I 005550 9 30
000554 11 15 I 003637 15 27 I 005550 10 3
000561 14 8 I 003637 17 14 I 005550 24 20
000566 16 12 I 003637 18 15 | 005585 24 26
000567 16 5 I 003637 25 11 T 005587 27 7
000600 20 T I 003637 28 8 I 005588 24 44
000600 23 18 I 003638 24 29 I 005588 25 14
000613 24 14 i | 005589 24 11
000621 24 12 I 004097 8 49 I 005591 25 30
000622 26 3 I 004100 26 20 I 005624 29 42
000623 20 23 { 004106 10 T | 005650 8 27



ITNDEX Page = 2
Parts Page Ref. Weight! Parts Page Ref. Weight| Parts Page Ref. Weight
No. No. No. (g) 1 No. No. No. {g) | No. No. No. (g)
1 0011189 27 22 I 0022447 17 35
006202 28 10 I 0011190 24 19 I 0022448 17 36
006219 23 11 1 0011191 24 36
006444 17 45 I oo11192 27 20 1 0023234 10 16
006820 25 8 I 0011709 27 14 I 0023700 24 46
006905 20 10 I 0011943 27 13-1 I 0023703 25 32
006905 23 21 I 0011944 27 13-2 | 0023705 25 18
006905 27 15 I 0011945 27 13-3 1 0023709 25 23
| 0011946 27 13-4 | 0023710 25 25
007006 17 25 | 0011974 27 18 I 0023711 24 24
007302 17 49 I 0011987 20 30 I 0023712 24 43
007606 24 37 1 0011987 23 2 | 0023713 24 45
007609 25 19 | 1 0023714 24 1
007619 4 42 1 0012029 23 12 | 0023715 24 T
007619 17 43 I 0012030 23 13 | 0023717 24 30
007623 19 21 I I 0023718 24 41
007627 22 3 | 0013218 23 20 I 0023720 27 5
007903 26 11 | I 0023722 24 34
1 0020004 1 1 I 0023723 24 28
009142 23 3 I 0020005 1 2 I 0023725 24 13
009150 24 2 I 0020014 2 17 I 0023726 24 3
009604 9 9 I 0020053 1 16 I 0023728 26 18
009604 15 23 I 0020064 29 38 I 0023734 27 3
009624 17 28 I 0020076 29 50 I 0023737 25 21
009779 8 7 I 0020077 29 48 I 0023739 25 2-2
009779 13 17 I 0020078 29 47 I 0023740 25 1-2
009814 20 31 I 0020118 4 4 I 0023741 25 3-2
009861 29 35 I 0020118 18 4 I 0023744 25 6
009931 24 47 I 0020118 26 T I 0023750 24 4
009960 20 5 | 0020137 1 17 I 0023756 25 286
009960 23 16 I 0020218 3 8 I 0023763 24 5
009992 29 49 I 0020271 8 48 I 0023766 26 16
009995 29 51 I 0020350 11 186 I 0023767 25 34
I 0020350 14 3 I 0023768 25 35
0010017 22 11 I 0020472 3 13 1 0023769 24 8
0010052 20 22 I 0020472 6 46 I 0023779 24 49
0010052 22 18 I 0020491 17 2
0010055 23 8 I 0020496 7 13 | 0024083 4 2
0010073 23 15 1 0020538 16 27 1 0024083 18 2
0010108 23 23 I 0020538 24 51 I 0024083 26 5
0010112 20 24 1 | 0024084 4 1
0010258 22 14 I 0021124 4 43 I 0024084 18 i3
0010260 23 9 I 0021450 19 30 1 0024084 26 4
0010261 23 6 I 0021451 19 26 I 0024085 Z 21
0010263 20 11 I 0021456 19 28 1 0024095 2 24
0010264 23 24 I 0021457 19 27 | 0024156 4 3
0010290 20 25 | I 0024156 26 17
0010290 23 5 1 0022215 4 48 | 0024157 4 15
0010310 20 26 | 0022392 23 1 I 0024157 26 6
0010310 23 4 1 0022435 17 37 1 0024302 10 22
0010333 22 13 | 0022436 17 38 | 0024446 2 19
1 0022443 17 44 1
0011180 27 16 I 0022444 17 46 | 0026051 8 44
0011182 27 17 I 0022445 17 29 I 0026075 10 9
0011183 27 19 I 0022446 17 33 | 0026081 9 21



INDEX Page = 4

Parts Page Ref. Weight! Parts Page Ref. Weight! Parts Page Ref. Weight

No. No. No. (g) No. No. No. (g} No. No. No. (g)
120001 7 2 160003 15 2 310067 16 31
120001 9 2 160007 5 2 310068 10 21
120001 12 2 160007 8 33 310069 10 19
120001 13 2 160007 9 5 310070 4 45
120006 6 6 160007 15 19
120006 7 6 1600186 6 18 320000 1s [
120006 9 T 320002 16 11
120006 13 5 170000 8 13 320005 16 25
120006 28 4 170014 15 45
120008 12 9 330006 6 11
120008 13 9 180001 8 8 330007 16 26
120010 8 24 180002 15 7 330008 3 30
120011 9 27 180003 15 3 330008 9 12
12001t 13 12 330009 9 4
120011 14 24 190001 14 6 330011 12 23

120013 9 15
120013 10 6
120013 12 5
120013 14 15
120013 15 21
120017 8 36

190003 8 1
180015 3 3
190016 4 13
190016 18 8
190016 26 22
180017 26 15

340011 7 22
340012 14 17

350007 29 57

120020 1 7 180039 11 10 390016 2 186
390068 2 34
130002 15 36 210009 12 27 390070 2 33

130010 4 11

130016 12 14 270001 19 25 910004 29 6
910005 29 13
140000 14 38
140001 14 33
140002 21 12
140003 6 14
140004 12 18
140006 10 27

140012 17 6

280000 24 54

300000 14 32
300005 8 23
300008 6 13
300008 12 17
300009 12 8
300009 13 8
300011 1 8
300032 27 23
300033 27 24

911004 29 5
911005 29 24
911006 29 8
911007 29 17
911008 29 25

150001 2 30
150003 1 30

930054 29 12

!
!
|
|
|
|
1
I
|
}
!
|
|
|
|
|
!
!
I
I
|
|
[
1
I
I
!
|
|
|
I
|
|
|
|
|
|
| 930055 29 20
!
I
|
|
I
1
|
|
|
!
|
|
|
|
[
1
!
!

|
|
|
|
|
|
1
|
|
|
|
I
|
|
l
|
|
|
I
1
[
1
1
|
|
|
|
!
!
I 811003 29 10
|
|
|
i
!
|
|
|
|
1
1
|
|
|
|
1
|
r
I
|
!
|
|
l
|
|

160000 1 29 1090133 20 21
160000 5 14 310009 5 37

160001 5 4 310013 6 17 1091013 23 7-2
160001 7 20 310017 19 4 1091082 23 7-1
160001 8 42 310018 6 36

160001 9 19 310019 6 42 1094008 23 25
160001 10 45 310021 5 38 1094011 20 3
160001 14 13 310023 16 18

160001 15 30 310024 16 34 1096000 20 12
160001 16 3 310029 15 31 1096004 20 28
160001 24 586 310048 9 33 1096005 20 29
160001 28 6 310046 10 37

160002 6 4 310047 10 15 1087000 20 4
160002 7 4 310048 12 20 1087001 20 9
160002 12 21 310054 10 31

160003 6 8 310064 16 17 1200006 27 1
160003 7 8 310065 12 25 1200022 27 11



LINDEX

|
|
|
I
|
I
J
|
1
|
|
|
|
|
|
!
|
1
I
|
|
|
|
|
|
|
1
!
I
|
I
|
|
|
|
|
|
|
|
I
I
I
!
|
|
|
|
|
|
|
|
I
|
|
I
|

Parts Page Ref. Weight! Parts Page Ref. Weightl
No. No. No. (g) | No. No. No. (g)
0026081 10 11 1 0035722 27 26
0026099 9 23 |
0026140 8 56 I 0036111 24 21
0026140 17 16 I 0036132 24 22
0026140 18 17 1 0036161 25 9
0026413 g 22 !
0026418 10 38 I 0037115 26 14
0026418 15 26 | 0037668 16 40
0026427 11 18 I 0037669 16 8
0026428 11 20 |
0026429 11 24 1 0060248 24 58
0026430 11 19 |
0026431 11 28 I 0063064 15 9
0026432 8 45 | 0063612 24 33
0026434 11 17 1
0026438 11 21 I 0068181 22 4
0026466 26 2 |
0026470 24 17 | 0090846 4 25
I
0027071 21 7 1 0092232 27 21
0027072 21 2 I
0027085 21 5 I 0093090 5 7
1 0093303 5 27
0031111 4 6 I 0093323 10 1
0031111 18 6 |
0031111 26 9 1 0094491 24 23
0031831 16 9 |
I 100000 14 7
0032425 4 24 I 100001 2 15
0032646 9 8 I 100001 8 17
0032646 15 22 I 100001 10 28
0032684 # 34 I 1000061 11 13
0032684 5 33 I 100001 22 17
0032952 4 12 I 100001 28 12
0032952 26 21 I 100003 21 13
0032962 4 14 I 100007 8 2
0032971 18 3 I 100020 8 57
I 100029 11 11
0033024 3 15 I 100038 27 25
0033024 9 25 1
0033024 23 14 I 110001 8 4
0033104 9 29 I 110002 4 33
0033104 10 2 I 110002 10 24
0033935 20 18 I 110002 14 27
0033936 20 17 1110003 2 27
0033937 20 16 I 110003 7 24
0033937 22 7 I 110003 21 3
0033938 20 14 I 110004 10 47
0033938 22 5 I 110004 13 14
0033939 20 2 I 110004 15 40
0033939 23 22 I 110005 1 26
0033940 20 27 I 110006 6 20
I 110009 4 28
0034867 17 22 I 110009 11 6
I 110009 12 30

Page = 3
Parts Page Ref. Weigl
No. No. No. {g
110009 13 19
110009 14 2
110010 8 18
110010 22 18
110012 2 8
110012 3 10
110012 4 47
110012 8 10
110012 10 43
110012 16 37
110013 1 13
110013 2 2
110013 3 6
110013 4 17
110013 6 34
110013 11 3
110013 27 2
110013 29 32
110015 29 30
110016 1 4
110016 16 4
110017 14 5
110022 6 44
110029 4 20
110030 4 39
110031 16 23
110035 3 28
110035 4 30
110035 T 12
110035 11 9
110035 15 38
110035 28 13
110036 5 17
110036 8 31
110038 17 9
110041 15 17
110045 3 22
110047 17 50
110047 21 10
110047 24 53
110049 1 21
110049 2 29
110049 22 10
110050 1 32
110050 10 34
110052 15 42
110053 16 28
110054 2 4
110062 T 14
110064 11 29
110065 8 29
110068 19 23
110070 15 49
120001 6 2



INDEX Page = 5

Parts Page Ref. Weight! Parts Page Ref. Weight! Parts Page Ref. Weigh
No. No. No. (g) ! No. No. No. (g) No. No. No. (g)

1200182 25 12 1 2100205 13 7 2101435 17 3

2100215 12 1 2101450 29 36

2100215 13 1 2101451 29 37

2100244 14 35 2101547 22 1

2100249 14 31 2101548 22 8

2100255 16 29 2101545 22 9

2100267 14 12 2101550 22 15

2100272 5 42 2101551 22 2

1260000 23 10
1298000 20 13

2020048 11 27

|
|
| |
1 [
| |
I |
| !
| |
| |
2100011 28 5 I 2100283 15 34 |
2100012 28 7 | 2100288 15 18 1 2109932 20 1
2100017 2 11 | 2100298 15 29 |
2100018 2 9 | 2100318 3 9 I 2110002 1 il
2100019 2 10 | 2100349 17 7 I 2110004 1 12
2100020 2 12 I 2100353 17 8 | 2110005 1 14
2100022 2 18 | 2100354 17 4 1 2110006 1 15
2100024 2 23 1 2100363 16 2 2110010 1 23
2100027 17 51 I 2100364 5 10 I 2110011 1 27
2100032 16 38 1 2100365 16 1 I 2110012 1 28
2100039 3 2 I 2100381 29 29 12110013 1 25
2100043 3 12 I 2100382 29 31 I 2110014 1 31
2100048 2 5 1 2100385 17 1 I 2110016 1 19
2100049 2 3 I 2100520 4 18 | 2110018 2 28
2100053 1 3 | 2100523 16 33 I 2110019 2 31
2100054 1 5 I 2100524 4 38 | 2110021 2 22
2100063 4 16 i 2100524 16 32 1 2110023 2 25
2100069 4 41 | 2100525 3 1 I 2110025 2 26
2100070 4 40 I 2100526 3 3 I 2110026 3 5
2100071 4 19 | 2100579 8 4 1 2110027 3 7
2100073 4 10 I 2100580 8 5 I 2110030 3 11
2100074 18 9 | 2100586 4 37 I 2110032 28 3
2100081 2 14 | 2100592 4 23 1 2110035 1 10
2100088 12 3 | 2100641 5 39 I 2110037 1 9
2100104 5 21 | 2100642 5 49 I 2110050 28 1-1
2100111 5 16 1 2100642 6 21 I 2110052 28 2-1
2100117 5 22 I 2100655 5 48 1 2110054 28 9
2100136 6 12 I 2100662 5 36 I 2110055 28 11
2100137 6 7 I 2100877 15 50 I 2110131 4 36
2100138 6 15 I 2100892 12 24 I 2110180 5 1
2100142 16 30 | 2100893 16 16 I 2110181 5 3
2100143 2 7 I 2100922 4 44 I 2110183 5 6
2100144 6 3 | 1 2110184 5 5
2100161 i 7 I 2101011 19 24 I 2110186 5 11
2100162 7 5 I 2101022 17 41 I 2110188 5 15
2100164 7T 11 I 2101026 17 21 I 2110189 5 18
2100165 7 10 I 2101038 24 57 I 2110191 13 3
2100173 7 3 | 2101124 27 12 I 2110194 5 13
2100176 6 16 1 2101140 4 21 I 2110240 5 19
2100176 12 19 I 2101143 13 6 -1 2110242 5 31
2100179 8 28 | 2101390 25 2-1 1 2110243 5 32
2100181 8 3 I 2101391 25 1=1 I 2110245 5 40
2100184 8 9 | 2101383 25 3-1 1 2110246 5 41
2100187 8 11 1 2101394 25 28 | 2110247 5 43
2100193 23 26 I 2101395 25 29 1 2110248 5 44
2100194 8 19 | 2101405 6 5 I 2110249 5 45
2100195 8 16 I 2101407 6 19 I 2110250 5 46



INDEX Page = 6
Parts Page Ref. Weight! Parts Page Ref. Weightl| Parts Page Ref. Weight
No. No. No. (g) 1 No. No. No. (g) | No. No. No, (g)

2110251 5 47 I 2110563 15 6 I 2111067 19 20
2110252 6 1 I 2110564 15 10 I 2111124 29 52
2110253 6 10 | 2110566 15 1
2110255 6 27 I 2110567 15 37 I 2114040 15 11
2110257 6 33 I 2110568 15 44 |
2110258 6 35 1 2110569 15 43 1 2118001 17 17
2110259 6 38 I 2110570 15 12 I 2118010 6 25-1
2110260 6 37 1 2110572 15 4 I 2118011 6 25-2
2110261 6 39 I 2110575 15 33 | 2118013 6 25-3
2110263 6 41 1 2110576 15 24 1 2118020 18 19-1
2110264 6 32 I 21105677 15 28 I 2118021 18 19-2
2110300 7 1 I 2110578 15 25 I 2118022 18 24-1
2110301 1 20 I 2110579 15 32 | 2118023 18 24-2
2110302 7 186 I 2110580 12 7
2110303 7 19 I 2110580 15 186 I 2119000 15 39
2110304 7 18 I 2110583 15 13 I 2119001 15 46-1
2110305 T 21 | 2110586 15 48 1 2119002 15 46-2
2110306 7 23 I 2110587 15 5 1 2119003 15 41
2110308 6 31 I 2110630 16 24 I 2119004 17 19
2110327 24 55 I 2110632 16 14 1 2119005 17 18
2110359 8 41 I 2110638 16 10 I 2119008 28 16
2110361 8 20 1 2110639 16 7 1 2119010 28 15
2110362 8 25 I 2110680 29 33 I 2119017 28 18
2110402 12 10 1 2110681 29 56 I 2119019 28 17
2110422 12 12 I 2110682 29 41 I 2119200 6 29
2110427 12 22 1 2110683 29 43 1 2119201 13 16
2110460 13 4 I I 2119320 12 26-1
2110461 13 10 I 2111000 17 27 12119321 12 26-2
2110462 13 11 I 2111001 17 48 I 2119322 18 10-1
2110463 13 20 1 2111003 17 26 12119323 18 10-2
2110500 14 22 I 2111004 17 20 I 2119324 13 13

© 2110501 15 20 I 2111006 28 1-2 1 2119901 286 1
2110502 14 38 I 2111008 28 2-2 !
2110503 14 39 I 2111011 27 10 I 2120002 9 13
2110504 14 34 ! 2111020 25 16 I 2120003 9 14
2110505 14 23 | 2111021 25 36 1 2120004 9 16
2110506 14 25 12111022 25 15 I 2120005 9 17
2110507 14 286 I 2111025 25 17 | 2120006 9 26
2110508 14 30 1 2111026 25 20 I 2120007 9 20
2110509 14 28 I 2111040 1 33 1 2120008 9 28
2110510 14 29 1 2111041 1 34 I 2120014 10 35
2110514 14 10 I 2111042 1 35 1 2120015 10 39
2110515 14 11 1 2111043 1 38 I 2120017 10 32
2110516 14 16 I 2111044 1 36 | 2120018 10 18
2110517 14 18 1 2111045 1 39 I 2120020 10 4
2110519 14 1 I 2111051 19 3 1 2120021 10 5
2110521 14 37 I 2111055 19 9 | 2120022 10 10
2110523 14 19 I 2111056 19 13 I 2120023 10 13
2110524 14 14 I 2111057 19 15 1 2120024 T 9
2110525 14 20 I 2111058 19 22 I 2120026 5 8
2110526 14 21 I 2111059 19 12 I 2120027 9 1
2110527 15 15 1 2111060 19 19 I 2120028 9 3
2110560 15 14 I 2111061 19 17 I 2120029 9 6
2110561 15 35 I 2111062 19 16 | 2120030 5 9
2110562 15 8 I 2111066 19 18 | 2120031 9 10



INDEX Page = T
Parts Page Ref. Weighti Parts Page Ref. Weight! Parts Page Ref. Weight
No. No. No. {(g) | No. No. No. (g} ! No. No.- No. (g)
2120033 11 5 | 2120511 3 25
2120034 11 7 ! 2120517 R | 2129010 18 20
2120035 11 1 | 2120518 12 4 | 2129011 10 49
2120036 11 4 | 2120519 12 6 | 2129012 17 52
2120037 10 50 | 2120523 12 16 I 2129106 6 22
2120038 10 651 | 2120526 [ 9 I 2129107 18 18
2120039 10 44 | 2120527 12 13 I 2129108 18 23
2120040 10 46 | 2120529 4 27 | 2129311 28 19-1
2120042 8 38 I 2120530 4 35 | 2129312 28 19-2
2120043 8 40 | 2120531 13 18 1 2129420 2 32
2120044 8 39 | 2120532 6 45 1 2129901 19 1
2120045 8 35 1 2120533 4 31 I 2129919 21 1
2120046 8 32 | 2120534 12 29
21200417 g8 30 | 2120535 4 29 I 3100060 16 22
2120048 8 26 | 2120540 16 13 | 3100061 16 21
2120049 3 29 | 2120541 16 39 i 3100329 16 19
2120053 3 17 | 2120560 28 14 | 3100345 16 20
2120056 2 1 | 2120570 10 40 |
2120057 8 12 | 2120571 10 42 | 9620653 29 1-1
2120058 8 14 | 2120572 10 36 | 9620654 29 1-2
2120060 16 36 | 2120590 12 11 | 9620663 29 16-1
2120061 8 34 1 2120591 12 15 | 9620664 29 16-2
2120062 3 21 1 | 9620669 29 2
2120066 8 6 I 2121000 19 2 | 9620670 29 3
2120067 10 23 | 2121001 19 6 | 9620671 29 4-1
2120071 5 28 1 2121021 27 6 I 9620672 29 4-2
2120073 5 26 | 2121022 27 9 I 9620673 29 7
2120074 5 23 | 2121061 21 8 | 9620674 29 9
2120075 5 24 i 2121062 21 11 | 9620675 29 11
2120078 8 37 | 2121063 21 9 | 9620676 29 14
2130082 9 18 | ! 9620677 29 15
2120083 9 24 I 2127001 8 53 | 9620678 29 18
2120089 8 43 | 2127001 17 13 | 9620679 29 19
2120093 10 26 | 2127001 18 14 | 9620680 29 21
2120095 10 29 | 2127004 8 51 | 9620681 29 22
2120098 3 20 | 2127004 17 11 | 9620682 29 23
2120111 8 21 | 2127004 18 12 | 9620683 29 26-1
2120112 10 30 | 2127005 8 58 | 9620684 29 26-2
2120130 10 25 | 2127005 18 25 |
2120131 10 17 | 2127069 17 15
2120132 10 33 | 2127099 17 10
2120136 10 41 I 2127200 8 55-1
2120138 3 18 1 2127201 8 55-2
2120139 3 19 1 2127202 8 55-3 |
2120141 3 16 | 2127204 18 16-1
2120501 1 6 | 2127205 18 16-2
2120502 9 32 | 2127207 18 22-1 | =
2120503 10 14 | 2127208 18 22-2 |
2120504 9 31 |1 2127220 8 50-1 |
2120505 5 29 |1 2127221 8 50-2
2120506 5 30 | 2127222 8 50-3
2120507 5 25 | 2127224 18 11-1
2120508 5 20 | 2127225 18 11-2
2120509 3 23 | 2127227 18 21-1
2120510 3 27 | 2127228 18 21-2



